B7

Walk- Behind Battery Burnisher

Parts Manual

TennantTrue®Parts
IRIS® a Tennant Technology

North America / International

9011547
E E For the latest Parts manuals and _other Rev. 08 (03-2020)
language Operator manuals, visit:

[1RE2EES wwwtennantco,com/manual I R AN



TENNANT

USA, 1-800 - 553 - 8033
U.L. #E128659

MODEL 1220

MODEL 607853
VOLTAGE 120 VAC
FREQUENCY 60 Hz
CURRENT 12.00 A
POWER 1,440 W

SERIAL # snrr:s;xf 10286920 9
oc 0506 [ ] %
-
=T B
=) -]
Ref Part No. Serial Number Description Qty.
82681 (000000- ) Bracket WIdt, Lpg Mount 1
63810 (000000- ) Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 (000000- Nut Adjustable, Lpg Tank Mtg 2
49263 (00000 Tie, Cable 3
D 82556 (00000p- 001039) Bracket, Vaporizer 1
54930 ( 1

OOOOW Vaporizer, LPG

4.

HOW TO ORDER PARTS - See diagram above

Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.

Follow the steps below to ensure prompt delivery.
1.
2.
3.

(A) Identify the machine model.
(B) Identify the machine serial number from the data label.

(C) Ensure the proper serial number is used from

the parts list.

Identify the part number and quantity.

Do not order by page or reference numbers.

Provide your name, company name, customer ID number,
billing and shipping address, phone number and

purchase order number.

Provide detail shipping instructions.

(D) V - identifies an assembly
A - identifies parts included in assembly

Please fill out at time of installation for
future reference.

Model No. -

Serial No. -

Machine Options -

Sales Rep. -

Sales Rep. phone no. -

Customer ID Number -

Installation Date -

Tennant Company
PO Box 1452

Minneapolis, MN 55440 USA P.O. Box 6 5400 AA

Phone: (800) 553- 8033

www.tennantco.com

Uden- The Netherlands

www.tennantco.com

Specifications and parts are subject to change without notice.
Copyright © 2014- 2020 TENNANT Company, Printed in U.S.A.

Tennant Company N.V.
Industrielaan 6 5405 AB

europe@tennantco.com




000 00 000000000 00000 - DAATATGAEQID T E-A%T A
A EEA#»D"H Al DEE q]IIA ARL T 1 AEAEI TENNANT AEAImACLALDEAEIA Ooti Al AAAET T DLQAIAEEA:II AQTATEI OO0l BEEAE,
TETABANEE, NOd AEATEIEOQIQ.
[EAA; D41 A AEEI B BOAEAT ATT 1 CA AQ AQ T AEL AXDE AT AT AQ AT BOED AET T, ¢O.
1. (A) OEBOAI AEEAAR] B EQOARLI 0.
2. (B) DEIEQ&IATAiAAﬁAUEEEAI EOEQOAENI O i 10DABCOID T § AORAGAL CAT A AQEEA UEEU 1EIJEEATALE T AEAE[J EEEI AL AT O0AAO T [ ¢TI
3. () AA A OATTAAA EEA; IEATBEORAUT AT AAE BEEAT Ei T1AIQCOT CofiA
BG 4. [[EIEO[)D_E' A B QLTI ACEEAGATT  BIE. DAIEIDQMAQ]IIA OEAAEQ -
T1El AATT1[EACE [ AEAT AN Al ART EAT A BEE AT DAL AAE ] -
QIR RIS ¢ smenmaono | Dlowmmoimn:
6. [EIBEOAI Al BAT EOREA ABT T 1 0COAA AQ AET T, Cli . O0f A1 CATT AATT [ A AE -
[AE. [ BQ 00 AT AATT [ Al AE -
© v -IHEGDEIGRENEEEIDA DEAAET GA[) -
A - TEEQOCAITAIA ;CEBOGAEA ; EEEIDAD 00l 0 EEEI DA -
WAt - BRTR
AEA TENNANT A FIRENE RS, SO a IR irm, i id., FEEEIm.
TERHE T 2 R R P A
1) #ENHES. WEENIES RS .
2. (B) MEHER BTN, we
3. (C) HufriEHMETIRPRIIERTIS.
4. BEBMLSHLEE. RS -
CN B TS S 5 5 T —
5. RMEME A, RELF. T ID 5. fIMERBLE.
BiF SR BEE, e
6. RAETEMAIE TR, BEREEEE -
® Y - HEa Br D %S -
A - gEAEDEERAH A -
OBJEDNAVANI DILU - Viz schéma v .
Pou[jivejte pouze dily dodané spoleénosti TENNANT Company nebo jim odpovidajici. Dily a materidl Ize objednat online,
telefonem, faxem nebo po[jtou.
Aby bylo zaji[lti no rychlé dodéni, postupujte podle kroku uveden[fch nilk.
1. (A) Zjisti te model stroje.
2. (B) Zjisti te sériové ¢islo stroje z v[robniho [Jtitku. Vyplote bihem sestavovani pro budouci potgebu.
3. (C) Pou[jjte sprivné sériové ¢islo ze seznamu dilii.
CZ 4. Ureete eislo a mno[ktvi dilu. Eislo modelu -
Neobjednavejte podle stran nebo referenénich eisel.
5. Uvei te jméno, ndzev spoleznosti, ¢islo ID zikaznika, fakturagnia Sériové gislo -
dodaciadresu, telefonni ¢islo a ¢islo objednavky. Doploky zagzeni -
6.  Uvei te podrobné pokyny pro dodani. Obchodni zéstupce -
Tel. ¢. obchodniho zdstupce -
©® V. - oznatujesestavu Eislo ID zdkaznika -
A - oznatuje dily v sestavi
Datum instalace -
BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.
Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz- und VerschleiBteile kénnen online, telefonisch, per Fax oder per E- Mail bestellt werden.
Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.
2 (B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber). Bitte bei der Inbetriebnahme als Referenzangabe ausfilllen.
3.  (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4.  Geben Sie die Ersatzteilnummer und die Menge an. Modellnr. -
DE Bestellen Sie nicht nach Seitenzahl oder Referenznummern. Seriennr. -

5. Geben Sie lhren Namen, den Firmennamen, die Kundennummer,

die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(D) V - steht flr eine Einheit
A - steht flr Einzelteile einer Einheit

Maschinenoptionen -

Verkéaufer -

Telefonnummer des Verkaufers -

Kundennummer -

Installationsdatum -




DK

BESTILLING AF RESERVEDELE - Se ovenstéende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbeher kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstéende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer pa datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o H> DN

Angiv dit navn, firmanavn, kunde- id- nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkebsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pd installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. -

Maskinekstraudstyr -

Salgskonsulent. -

Salgskonsulentens tif. -

Kunde-id-nr. -

Installationsdato -

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud voi samavaérseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jérgige alltoodud juhiseid.

1. (A) Méarkige masina mudel.
(B) Mérkige andmesildil olev masina seerianumber.

(C) Veenduge, et olete valinud varuosade loendist 6ige seerianumbri.

> 0n

Mérkige varuosa number ja kogus.
Arge tellige lehekiilje- voi viitenumbri alusel.

5.  Mérkige oma nimi, ettevotte nimi, kliendinumber, arveldus- ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tdpsed saatmisjuhised.

(D) V - tahistab komplekti
A - tahistab komplektis olevaid osii

Palun taitke paigaldamise ajal edaspidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus -

Mudgiesindus -

Muugiesinduse telefoninumber -

Kliendinumber -

Paigaldamise kuupaev -

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sdlo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea réapida.
1. (A) Indique el modelo de maquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacion, el nimero de teléfono y el nimero del pedido de compra.

6. Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacion para utilizarlos

como referencia en el futuro.

N¢ modelo -

Ne¢ serie -

Opciones de la maquina -

Vendedor -

N¢ teléfono vendedor -

Ne¢ cliente -

Fecha de instalacion -

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetist&,

puhelimitse, faksilla tai sdhkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.

1. (A) Katso koneen malli.

2. (B) IKatso koneen sarjanumero sen tunnustarrasta.
3. (C) Varmista, etté osaluettelosta, ettd kaytat oikeaa sarjanumeroa.
4. Katso osanumero ja kappalemaara. Al tilaa ilmoittamalla sivu- tai viitenumeroita.
5.  limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.
6. llmoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

myo6hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisévarusteet -

Myyntiedustaja -

Myyntiedustajan puhelinnumero -

Asiakasnumero -

Asennuspaiva -




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci- dessus.

courrier.
Suivez les étapes ci- dessous pour assurer une livraison rapide.
1. (A) Identifiez le modele de la machine.

(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

o H DN

Fournissez votre nom, le nom de votre société, votre numéro d’identification de client, I'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

6. Fournissez des instructions d’expédition détaillées.

(C) Assurez- vous que le numéro de série correct est utilisé & partir de la liste de pieces détachées.

Identifiez le numéro de piéce et la quantité. Ne commandez pas par page ou numéros de référence.| N° du modele -

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les piéces et fournitures peuvent étre commandées en ligne, par téléphone, fax, ou par

A remplir au moment de I'installation a titre de référence.

Ne de série -

Options de la machine -

Agent commercial -

(D) V - identifie un assemblage
A - identifie les piéces composant I'assemblage

Ne tél. de I'agent commercial -

Numéro d’identification client -

Date d'installation -

ONI i O[JANAAAAERAO Al CAEEAE

EUT - Aé. Jana[Uiv adEnaiia.

¢i[Ji online,

(D) vV - ofidged i 6[]60¢
A - o0idce[iacod i [ig [i o Daneai aliiiodéooi
o[Ji 6[J66¢i d

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

e-mailben.

Apontos szillitdis érdekében kovesse az alibbilépéseket.

(A) Adja meg a gép tipusat.

(B) Az adatcimke alapjin adja meg a gép gydrtasiszamat.

(C) Ugyeljen arra, hogy a megfeleld gydrtdsiszdmot valassza ki az alkatrészlistarol.

> 0 np =

Adja meg a rendelésiszamot és a mennyiséget. Arendeléshez ne az oldalszimot vagy a
hivatkozdsiszamot hasznalja.

5. Adja meg a nevét,
a szamlazdsiés sz

ége nevét, az ligyfélazonosité szamat,
icimét, a telefonszdmit és a rendelésiszamot.

6.  Adjon részletes szillitisi utasitdsokat.

(D) V - ajelcsomagra utal
A - ajelacsomagban talilhaté alkatrészekre utal

Kizdr6lag TENNANT vagy azzal egyenértékii cserealkatrészeket haszndljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztiil, vagy telefonon, faxon és

A késobbi vi T eok &
Vi 'esesek er

Kérjiik,

hogy a rovatokat az elso iizembehelyezéskor toltse ki.

Tipusszdm -

Gyirtasiszdm. -

Agép felszereltsége -

Kereskedelmi képviseld -

Kereskedelmi képviseld telefonszama -

Ugyfél azonosité szdma -

Uzembehelyezés datuma -

COME ORDINARE LE PARTI - Vedere schema precedente.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.
1. (A) Identificare il modello della macchina.
(B) Identificare il numero di serie della macchina dall’etichetta dei dati.
(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.

Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

o H DN

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

6.  Fornire istruzioni dettagliate per la spedizione.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina -

Venditore -

Tel. venditore -

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Numero ID cliente -

Data di installazione -




JP

R—uOFixHk L ROEE$RL TS

TENNANTH B D /A—VELIERERDH ELHEULES0,
K=Y TSARGRTERIT. o500 BEE. FAX. ELIEFMRTHELWLET,
BEIZSEITTEAEIZ, UTORFEMEBALE IS,

1.
2.

(A BREDETILREESHMO LB,

B) BEOT—ASNNUIZHRIENTNALYTLES
EBHMSELSEE,

©) =V AFESHEL T, VU7 LESHELONTTESR
&L,

NR—YBBLHEEBMOE TN, X2 TN/ AE05 0D
R—UESPBRES TOIIITEETISEL,
BEROBAH. KU A . BEDES ., AR/ FELLER.
BREES. EXEBRSEBAS B S,
FEICETHTHENHNIL, BBRL TS,

D V -FELIVERLET
A - FEDIZEFNDA—VERLET

SEERTELLIIC, BERICIEALTEEN,
EF/No. -

)T JLNo. -

HROF T

MR IR -

RS RIEEDEERES -

AEDHES -

=
=R

s

LT

KAIP UZSISAKYTI DALIS - 2r. diagrama vir$uje

Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.

Kad uzsakymas bty greitai jvykdytas, laikykités iSvardyty taisykliy.

1.

2
3.
4

(A) Nurodykite masinos modelj.
(B) Norodykite masinos serijos numerj, kurj rasite ant duomeny zymeés.
(C) Isitikinkite, kad nurodomas tikslus serijos numeris i$ daliy saraso.

Nurodykite dalies numerj ir reikiama kiekj.
Neuzsakinékite pagal puslapius ar nuorodos numerius.

Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj,
saskaitos iSraSymo ir vezimo adresa, telefono numer; ir
pirkimo uzsakymo numer;.

Nurodykite i§samias gabenimo instrukcijas.

(D) V - Zzymisistema
A - nurodo sistemos dalis

Prasome uzpildyti montavimo metu,
siekiant gauti informacija ateityje.

Modelio nr. -

Serijos nr. -

Masinos parinktys -

Prekybos atstovas -

Komivojazieriaus tel. nr. -

Pirkéjo ID numeris -

Sumontavimo data -

Lv

KA PASUTIT REZERVES DETALAS - Skat. diagrammu iepriek$

izmantojiet tikai TENNANT Company piegadatas vai tam lidzvertigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.

Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.

1.

2
3.
4

(A) Nosakiet masinas modeli.
(B) Nosakiet masinas sérijas numuru uz tehnisko datu uzlimes.
(C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta.

Nosakiet detalas numuru un skaitu.
Veicot pastijumus neatsaucieties uz lappusu vai norades numuriem.

Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitadtes numuru, adresi rékina
piestti$anai un piegadei un pirkuma pasatijuma numuru.

Sniedziet detalizétu informaciju par piegadi.

(D) V - nosaka ierici i
A - nosaka detalas, kas ir komplekta ar ierici

Veicot uzstadi$anu, ladzam pierakstist attiecigo informaciju
izmanto$anai turpmak.

Modela Nr. -

Sérijas Nr. -

lekartas papildaprikojums-

Pardosanas parst. -

Pardosanas parst. talr. Nr. -

Klienta identitates numuru-

UzstadiSanas datums-

NL

HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.

Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.

Volg de stappen hieronder om een juiste levering te garanderen.

1.

o H> DN

(A) Bepaal het machinemodel.

(B) Lees het serienummer van de machine af van het gegevenslabel.

(C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst.

Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers

Geef uw naam, bedrijfsnaam, klantnummer, factuur- en leveringsadres,
telefoonnummer en bestelnummer op.

Geef gedetailleerde leveringsinstructies op.

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Vul tijdens installatie de onderstaande gegevens in voor eventueel

toekomstig gebruik.

Modelnr. -

Serienr. -

Machine- opties -

Verkoopvert. -

Telnr. verkoopvert. -

Klantnummer -

Installatiedatum -




NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1.

o H> DN

(A) Angi maskinmodellen.

(B) Angi maskinens serienummer fra typeskiltet.

(C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre.

Angi ditt navn, firmanavn, kunde- ID- nummer, fakturerings- og
forsendelsesadresse, telefonnummer og innkjepsordrenummer.

Angi detaljerte forsendelsesinstruksjoner.

(D) V - angir en delegruppe
A - angir deler inkludert i en delegruppe

Fyll ut ved installasjonstidspunkt for fremtidig bruk.

Modellnr. -

Serienr.. -

Maskinens tillegg -

Salgsrep. -

Salgsrep. telefonnr. -

Kunde- ID- nummer -

Installasjonsdato -

PL

JAK ZAMAWIAZ CZE CI - patrz schemat powy ;ej.

Nale;y ujywaz wy[llleznie czé[fci dostarczanych przez firmé TENNANT Company lub réwnowa;nych. Cz&[lciidostawy mog[]byzzamawiane online, przez telefon, faksem lub
poczt[].

Aby zapewnizszybk[]dostawé, nale;y przestrzegaznastépujlcych wskazowek.

> 0 np =

(A) Okre[llizmodel maszyny.
(B) Okre[Jliznumer seryjny maszyny znajdujly sié na tabliczce znamionowej.
(C) Odszukazten numer seryjny w wykazie czé[li.

Okre[Jliznumer czé[leiiilo[ke Nie zamawiazna podstawie numeru strony lub liczby porz[jdkowej
wykazu.

Podazswoje nazwisko, nazwé firmy, numer identyfikacyjny klienta, adres dostawy i
dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu.

Podazdok[ddne instrukcje dotycz[ce dostawy.

(D) V - oznacza zespo[]
A - oznacza czé[lew zespole

Prosimy wpisaz daté instalacji do p6 niejszego wykorzystania.

Nr modelu-

Nrseryjny -

Opcje maszyny -

Przedst. sprzedagy -

Nr tel. przedst. sprzed. -

Nrident. klienta -

Data instalacji -

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pecas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga os passos abaixo para garantir uma entrega rapida.

1.

2
3.
4

(A) Identifique o modelo da maquina.
(B) Identifique o niumero de série da maquina que se encontra na etiqueta de dados.
(C) Certifique- se de que usa o nimero de série correcto da lista de pegas.

Identifique o nimero de produto e a quantidade. Nao encomende através de nimeros de
pagina ou de referéncia.

Forneca o seu nome, o nome da empresa, o numero de ID do cliente,
os enderegos de facturagéo e entrega, o nimero de telefone e
o numero da nota de encomenda.

Forneca instrucoes de entrega detalhadas.

(D) V - identifica uma unidade
A - identifica pecas incluidas numa unidade

Preencha na altura da instalagéo para futura referéncia.

Modelo n® -

Ne de série -

Opgdes da maquina -

Vendedor -

Telefone do vendedor -

Numero de ID do cliente -

Data de instalagéao -

RU

000 00000000 00000000 - DE. T AEQ EAAA.

DITEEUADAL AT EEUCE AQLUCDET A 111 [); EUAE@A GEET JEAAETENNANT AEA AOQENEEAR (01 OF BQA (I i A
IAEANEEEE NOQ EE AEA UBAGH 1 BEREA] B B&

OBOT  EA, T AEAREEAAET 1[0, CATEAADAL AEL Al JEEQE EAAA AR T 1 JQOAUE.

1.

o H> DN

(A) ; COAAL AEEAABUEOAED.
(B) | COAAI AT Al AMEGAEEEAT EOAED, ENEARNOAREG AR 1 INEACCA T AOEAGAT CAO AEEBQ

(C) i AEITE, Al UL AL U O B BJAEAAIOAET Al ARG ABEEAT 1 AT AOAT EAE ¢ 11 A CA AT (it | A&

i COAAI AEEEAD AAII]EAAEI]AEEA(EAQAII B DAAIIBSUADHAEEEAII]IIII]EAOAEAII@EE(;

| COAKIATL EA
IE(;[IIDIAEU,I
ABEEAL AQCOA] BO 1 ECOL ¢

| COAAI Al BAT ENROAT ; AMABAU B AET T[], GA

© v - EADDA A
A - EJEARICDAT AAIJEUDAED

Al GBABQA Bi Al ATBg EEARE AQCOATI U 1 AAAEA BEEDAR,

OE  TAEU I 0BE, CAATQI EERATA 1 EAQEQAL [, Ui AT AAAEAU AEU
TEAE, OLEQp 11@EQIU U, ADEUEAZD AE.

0 EAREU -

DAl AdEgA] -

01 GRAEOARG -

[Fl A& @ A1 T AATT [ AT AEU -

DABAN BB T Bf A BAS 11 AATT [ Ai ABU -

[AAEL. BEEAL T BCTI i ABU -

0010 0T OBE; CA-




SE

BESTALLNING AV RESERVDELAR - Se ovanstiende schema.

Anvand endast delar fran Tennant Company eller likvérdiga. Delar och material kan bestallas online, telefoniskt, per fax eller post.

Folj nedanstéende steg for en snabb leverans.

1. (A) Identifiera maskinens modell.
Fyll i vid installation och spar for framtida bruk.

2. (B) Identifiera maskinens serienummer pé& typskylten.

3. (C) Kontrollera att ratt serienummer anvands fran dellistan.

4. Identifiera artikelnumret och mangden. Bestall inte med hjalp av sido- eller referensnummer. Modelinr. -
5. Uppge ditt namn, féretagets namn, kundens ID- nummer, faktura- och leveransadress, Serienr. -

telefonnummer och ordernumret vid inkop. Tilvalsutrustning -

6.  Ge detaljerade transportanvisningar.

Forséljare -
Forséljarens tel.nr. -
(D) V - identifierar en modul !
A - identifierar delar som ingér i en modul Kundnummer -

Installationsdatum -

SK

POSTUP PRI OBJEDNAVANI EASTI - Pozri vy ie uveden diagram.

Vyu[fivajte v[lhradne dielce dodané spoloénos[pu TENNANT, alebo ich ekvivalenty. Dielce a polo[ky je mo[hé objedna[Jonline,
telefonicky, faxom, alebo po[jtou.

Na zabezpeéenie promptného doruéenia sa riai te nasledovn[Jmi krokmi.

1. (A) ldentifikujte model stroja.
Vyplote prosim pri in talacii pre pripad potreby v budiicnosti.

2. (B) Zetikety s udajmi identifikujte sériové &islo stroja.

3. (C) Ubezpeete sa, [ ste zadalisprivne sériové ¢islo zo zoznamu dielcov.

4. Identifikujte &islo dielu a mno[Jtvo. Neobjedndvajte pomocou &isel strin, alebo referenén[lch gisel. | & modelu -
5.  Zadajte Va[le meno, meno spolo¢nosti, ID &islo zakaznika, fakturaénd a Sériové ¢. -

repravni adresu, telefénne ¢islo a objedndvacie ¢islo dielu. 5 - .
prep ’ J Zvla[ltne prislu[fenstvo stroja -

6.  Uvei te podrobné prepravné pokyny.

Obchodné zastipenie -

Obch. zastipenie tel. ¢. -

(D) V - identifikuje sadu
A - identifikuje eastisady ID ¢. zikaznika -

Détum in[ltalicie -

SL

NAROEANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro[Jni material lahko naro¢ite prek spleta,
po telefonu, faksu ali po[lti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom. Prosimo, da ob vgradnji izpolnite te podatke, da vam bodo v prihodnje na
1. (A) Ugotovite model stroja. voljo.
2. (B) Na plo[kicis podatki poi[Rite serijsko [ftevilko stroja.
3.  (C) Poskrbite, da na seznamu nadomestnih delov poi[kete pravilno serijsko [ltevilko. [t. modela -
4.  Poilkite [Jtevilko dela in potrebno koli¢ino. Pri naro¢ilih ne navajajte strani ali referenéne [fevilke. Serijska [Jtevilka -
5. Navedite svoje ime, ime podjetja, ID [ftevilko stranke, naslova za dostavo

Dodatna oprema stroja -

in izdajo ratuna, telefonsko [ftevilkoin [ftevilko narogila.

6. Navedite podrobna navodila za dostavo. Prodajni predstavnik -

Telefonska [It. prodajnega predstavnika -

(D) V - oznatguje sklop [tevilka stranke -

A - oznatuje dele sklopa Datum vgradnje -

TR

PARCALARINS PAR ED LMES - Yukar daki emayabak n.

Yaln zca TENNANT Company’den sa lanan veyae de erde parcalar kullan n. Parca veya sarf malzemeleri cevrimigi olarak,
telefonla, faksla veya postayla sipari edilebilir.

Zaman nda teslimat sa lamakicina a dakiad mlar izleyin.

1. (A) Maki delini belirtin.
(4) Makine modelini belirtin leri tarihlerde ba vurmak icin liitfen kurulum s ras nda doldurun.

2. (B) Veri etiketinden makine seri numaras n belirtin.
3. (C) Parca listesinden uygun seri numaras n n kullan 1d ndan emin olun.
. . L ) Model No. -
4. Parcanumaras n vemiktar n belirtin. Sayfa veya referans numaralar n kullanarak sipari vermeyin.
T, . S .. Seri No. -
5. Ad n z , irketinizinad n ,mi teri kimlik numaran z , faturalama ve sevk yat adreslerini,
telefon numaras n ve sat nalma sipari inumaras n belirtin. Makine Segenekleri -
6. Ayr nt | sevk yattalimatlar n belirtin. Sat  Temsilcisi -

Sat  Temsilcisi telefon no. -

(D) V - birtertibat belirtir e
Mii teri Kimlik Numaras -

A - tertibattaki pargalar belirtir

Kurulum Tarihi -




TABLE OF CONTENTS

STANDARD PARTS

GENERAL RECOMMENDED MAINTENANCE

ITEMS © .o 10
COVER GROUP ... 12
FRAME GROUP,DRIVE ..........ooveeen... 14
HEAD GROUP, 610 MM (24 IN) ............... 16
HEAD GROUP, 690 MM (27 IN) ............... 18
HEAD LIFTGROUP ... 20
DOWN PRESSURE GROUP, AUTOMATED .... 22
DOWN PRESSURE GROUP, MECHANICAL ... 24
DUST CONTROL GROUP, ACTIVE ........... 26
DUST CONTROL GROUP, PASSIVE ........... 28
ELECTRICAL COMPONENTS GROUP ......... 30
CONSOLE GROUP, BASE, DRIVE, OFF BOARD

CHARGER ......ooiiiieeeiiaa 32
CONSOLE GROUP, BASE, DRIVE, OFF BOARD

CHARGER - CONTD ......ccoveeeeeen.., 34
CONSOLE GROUP, BASE, DRIVE, ON BOARD

CHARGER ......ooiieiieeeaiae 36
CONSOLE GROUP, POWER, DRIVE, OFF BOARD

CHARGER ......oooieieaeeaaa 38
CONSOLE GROUP, POWER, DRIVE, OFF BOARD

CHARGER - CONTD ......ccoveeeeeen.., 40
CONSOLE GROUP, POWER, DRIVE, ON BOARD

CHARGER ......oooiiiieeiaaai i 42

BATTERY GROUP, 330AH C20 WET LEAD ACID 44

BATTERY GROUP, 271AH C5 WET LEAD ACID
(EUROPE) ...\ 46

BATTERY GROUP, 360AH C20 WET LEAD ACID 48
BATTERY GROUP, 240AH C20 WET LEAD ACID 50
BATTERY GROUP, 312AH C20 AGM SEALED . 52
BATTERY GROUP, 271AH C5 AGM SEALED

(EUROPE) ... 54
HYDROLINK® BATTERY WATERING SYSTEM

KIT e 56
BATTERY WATERING SYSTEM (FOR BATTERY

1205632 - EUROPE) .. ... ... 58

PARKING BRAKE GROUP ................... 59
IRIS® TELEMETRY KIT ..................... 60
LABELGROUP ....... ... 62
DOCUMENT GROUP ............. ... ... ..t 63
ELECTRICAL DIAGRAM, DRIVE MODEL ...... 64
WIRE HARNESS, TELEMETRY OPTION ...... 69
WIRE HARNESS, MAIN, DRIVE MODEL ........ 70
WIRE HARNESS, MAIN, DRIVE MODEL -

CONTD ..ot 71
WIRE HARNESS, CONSOLE, DRIVE MODEL .. 72
WIRE HARNESS, BAILSWITCH .............. 73
WIRE HARNESS, KEY SWITCH .............. 74

WIRE HARNESS, BATTERY/CHARGER CABLE 75

Tennant B7 (03-2020)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1207285 (00000000- ) Latch, Draw, Rbr, W/ Keeper, Yellow 2
1205533 (00000000- ) Damper 1
1203776 (00000000- ) Cover, Pedal 1
71579 (00000000- )  Strap, Static, W/Grommet, .19 1.1w 25.0I 1
9012767 (00000000- ) Caster Kit, Afmkt, W/ Hdwr 2
1223583 (10818256- ) Wheel, Scrbr, 213mm, W/ Taper 2
1218753 (10771448- 10818255 ) Wheel, Scrbr, 213mm, W/ Taper 2
(Replaced by 1223583 - Order Qty 2)
1020688 (00000000- 10771447 )  Wheel, Scrbr, 213mm, W/ Taper 2
(Replaced by 1223583 - Order Qty 2)
v 1202920 (00000000- ) Transaxle, 24vdc [458f- 2100 Asi] 1
A 1021167 (00000000- ) Key, Woodruff, 5mm 2
A 612880 (00000000- ) Joint, Transaxle, Repimt 2
AV 1212352 (00000000- ) Motor, Transaxle, 24vdc, Ul 1
AA 1212351 (00000000- ) Brush, Kit, Carbon, Transaxle, Ul (1 Pkg = 4 Brushes) 1
v 1205478 (00000000- ) Motor, Ele, 24- 72vdc, 3900rpm, 8.83hp 1
A 1212017 (00000000- ) Brush Assy, Carbon, Afmkit 1
A 00928 (00000000- ) Key, Sq, 0.25 X 0.25, 1.00l 1
9012768 (00000000- ) Wheel Kit, Bmpr, Afmkt, W/ Hdwr 1
v 1208141 (00000000- )  Driver Assy, Pad, 24d 1
A 32506 (00000000- ) Device, Centering, Rh Pad Retainer 1
A 1205787 (00000000- ) Collar, Locking, Pad Driver, 6.1” 1
1204254 (00000000- ) Pad, Burnish, 24.0d, Hairblend 1pk=1pad (Qty 1 Pad) 1
1200750 (00000000- ) Skirt Assy, Shrd, 24.0d 1
v 1213332 (00000000- )  Driver Assy, Pad, 27d 1
A 32506 (00000000- ) Device, Centering, Rh Pad Retainer 1
A 1205787 (00000000- ) Collar, Locking, Pad Driver, 6.1” 1
1204255 (00000000- ) Pad, Burnish, 27.0d, Hairblend 1pk=1pad (Qty 1 Pad) 1
1200686 (00000000- ) Skirt Assy, Shrd, 27.0d 1
v 9012779 (00000000- ) Arm, Lift, Head, Afmkt, W/Bearings 1
A 9012780 (00000000- ) Bearing Kit, 12mmb 16mmd 12mmw, Qty=4 1
1203378 (00000000- ) Pin, Spring, .50d 1.00b 1
1205700 (00000000- ) Actuator, 36vdc, 60mm Strk, 2sw, 350n 1
1205304 (00000000- ) Spring, Cmpr, 1.3780d .177wir 3.95I 1
1203333 (00000000- ) Spring, Cmpr, 1.3140d .145wir 10.85I 1
607275 (00000000- ) Hose, Vacuum, 1.50id X 040.0l, 2cuff,E90 1
9012781 (00000000- ) Fan Kit, Vacuum, Afmkt, W/ Gasket 1
1203349 (00000000- ) Gasket, Vac Motor 1
1203162 (00000000- )  Filter, Hepa (Active Dust Control) 1
1204900 (00000000- ) Hose, Assy, 1.50 Id 1
1210869 (00000000- ) Bag, Dust, Paper[1 Pick=1 Pkg] (Standard) 1
(1 Pkg = 10 Bags)
1208744 (00000000- ) Bag, Dust, Cloth (Optional for Passive Dust Control Only) 1
1205971 (00000000- ) Gasket, Cover, Circuitboard 1
v 9012782 (00000000- ) Circuitboard Kit, Bridge, Afmkt, W/Strap 1
A 1205845 (00000000- )  Circuitboard, Silpad [1/2 Bridge, Lower] 1
9012783 (00000000- )  Circuitboard Kit, Base, Afmkt, W/ Strap (For Models w/ 1
mechanical pad pressure and passive dust control)
9012796 (00000000- )  Circuitboard Kit, Option, Afmkt, W/Strap (For Models w/ 1
automated pad pressure and/or active dust control)
V ASSEMBLY

A INCLUDED IN ASSEMBLY

10

Tennant B7 (06-2018)



RECOMMENDED MAINTENANCE ITEMS

GENERAL RECOMMENDED MAINTENANCE ITEMS

Part No. Serial Number Description Qty.
1210283 (00000000- ) Box, Wire [Ferrite, Emi Filter] (No Longer Available - 2
Replaced by Cable 1072935 or 1072372 Includes Ferrite)
1207893 (00000000- ) Switch, Push, Snap Action, 25a [No] 1
1064184 (00000000- )  Circuitbreaker, 02.5a, Resetable 1
1064188 (00000000- )  Circuitbreaker, 15.0a, Resetable 1
383725 (00000000- )  Circuitbreaker, 30.0a, Resetable 1
9012826*  (00000000- ) Controller, Drive, Afmkt, W/ Usb Cable (Drive Model) 1
1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
v 9012785* (00000000- ) Bezel Kit, Mechanical, Propel, Afmkt 1
v 9012786*  (00000000- ) Bezel Kit, Actuator, Propel, Afmkt 1
A 1205618 (00000000- ) Cap, Usb 1
9012787 (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
1205781 (00000000- ) Spring, Return, Balil 1
v 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
A 605387 (00000000- ) Connector, Anderson, 050a, Red [W/O Con] 1
1215716 (00000000- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
v 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Repimt [F/Keyswitch 1011402] 1
1064038 (00000000- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
1011735 (00000000- )  Switch, Safety, Shutoff 1
1206586 (00000000- ) Dial, Range, Speed 1
1246392 (00000000- ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
1209730 (00000000- ) Cap, Toggle, Direction 1
1209673 (00000000- ) Switch Assy, Toggle, Direction 1
1205496 (00000000- ) Hook, Cord 2
v 1208644 (00000000- ) Charger, 36vdc, 25a 85- 265vac [Offboard] 1
(180- 250 AH Wet Lead Acid Batteries)
v 9012740 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #31] 1
(200- 350 AH AGM Batteries)
v 9012739 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #03] 1
(260- 360 AH Wet Lead Acid Batteries)
A 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
v 1202585 (00000000- ) Charger, 36vdc 25a 115- 240vac [On- Board] 1
A 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (03-2020)

11



STANDARD PARTS

COVER GROUP

Tennant B7 (07-2015)

12



STANDARD PARTS

COVER GROUP
Ref. Part No. Serial Number Description Qty.
1 9014011 (00000000- )  Cover, Afmkt [B7] (Does Not Include Labels - Order 1

Separately See Label Group)

2 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
3 1204697 (00000000- )  Bracket, Pivot, Body 1
4 49697 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 4
5 02938 (00000000- )  Washer, Lock, Int, 08, Ss 4
6 1207285 (00000000- ) Latch, Draw, Rbr, W/ Keeper, Yellow 2
7 1205551 (00000000- ) Stud, Ball, 10mm Ball, M8x1.25 Stud 1
8 1205533 (00000000- ) Damper 1
9 49697 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 10, Ss 3
10 02938 (00000000- )  Washer, Lock, Int, 08, Ss 3
11 1205549 (00000000- ) Bracket, Stud, Ball, .389 Dia 1

Tennant B7 (07-2015) 13



STANDARD PARTS

Replaced By 1223583

FRAME GROUP, DRIVE

27

355238

14

Tennant B7 (06-2018)



STANDARD PARTS

FRAME GROUP, DRIVE

Ref. Part No. Serial Number Description Qty.
1 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 1
2 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
3 1205534 (00000000- ) Bearing, .50idx.31lg Journal 1
4 1203257 (00000000- ) Pedal Widt, Lift, Head 1
5 1203776 (00000000- ) Cover, Pedal 1
6 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
7 1013946 (00000000- ) Bracket, Locking, Pedal, Foot 1
8 1013936 (00000000- ) Washer, Flat, 0.51b 0.94d .10, Nyl 1
9 1203351 (00000000- ) Bushing, Fing, 8.3mmb 12.6mmd 10.7mml 1
10 74440 (00000000- ) Screw, Hex, M8 X 1.25 X 40, NI, Ss 2
11 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
12 44961 (00000000- ) Tie, Cable, Nyl, 14.51 .30w 4.0 Max D 1
13 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
v 14 9012767 (00000000- )  Caster Kit, Afmkt, W/ Hdwr 2
A 15 09741 (00000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
A 16 140058 (00000000- )  Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 2
17 1204444 (00000000- )  Frame Widt, Main [B7] 1
18 08712 (00000000- ) Nut, Hex, Lock, M6 X 1.00, NI, Ss 2
19 1210807 (00000000- ) Wire, Tie [W/.25” Fir Tree Clip] 19
20 10632-19 (00000000- ) Grommet, Rbr, 2.13id, F/2.5h, .12 Matl 1
21 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 3
22 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
23 71579 (00000000- )  Strap, Static, W/Grommet, .19 1.1w 25.0I 1
24 1205732 (00000000- )  Bracket, Follower, Head 1
25 09741 (00000000- ) Nut, Hex, Lock, M12 X 1.75, NI, Ss 2
26 140058 (00000000- ) Washer, Flat, 0.54b 0.88d .06, Ss [Wand] 2
27 1223583 (10818256- ) Wheel, Scrbr, 213mm, W/ Taper 2
27 1218753 (10771448- 10818255 ) Wheel, Scrbr, 213mm, W/ Taper 2
(Replaced by 1223583 - Order Qty 2)
27 1020688 (00000000- 10771447 ) Wheel, Scrbr, 213mm, W/ Taper 2
(Replaced by 1223583 - Order Qty 2)
28 1028292 (00000000- ) Adapter, Mtg, Axle, Alm [T3] 2
29 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
v 30 1202920 (00000000- ) Transaxle, 24vdc [458f- 2100 Asi] 1
A 31 1021167 (00000000- ) Key, Woodruff, 5mm 2
A 32 612880 (00000000- ) Joint, Transaxle, Repimt 2
AV 33 1212352 (00000000- ) Motor, Transaxle, 24vdc, Ul 1
AA 34 1212351 (00000000- )  Brush, Kit, Carbon, Transaxle, Ul (1 Pkg = 4 Brushes) 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (06-2018)

15



STANDARD PARTS

HEAD GROUP, 610 MM (24 IN)

355236

Tennant B7 (01-2014)

16



STANDARD PARTS

HEAD GROUP, 610 MM (24 IN)

Ref. Part No. Serial Number Description Qty.
1 1205382 (00000000- ) Cover, Motor, Tl 1
2 140262 (00000000- ) Clip, Snap-1In 4
v 3 1205478 (00000000- ) Motor, Ele, 24- 72vdc, 3900rpm, 8.83hp 1
A 1212017 (00000000- )  Brush Assy, Carbon, Afmkt 1
A 4 00928 (00000000- ) Key, Sq, 0.25 X 0.25, 1.00l 1
5 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
6 1205755 (00000000- ) Roller, Guide 1
7 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 1
8 1071085 (00000000- ) Clip, Tie, 0.25d, Plstc 1
9 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
10 41186 (00000000- ) Washer, Flat, Belleville, .31 4
11 1016399 (00000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 4
12 1216453 (10729501 - ) Motor WIdt, Mount, 60cm 1
12 1205095 (00000000- 10729500 ) Motor WIdt, Mount, 60cm 1
v 13 9012768 (00000000- ) Wheel Kit, Bmpr, Afmkt, W/ Hdwr 1
A 14 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 1
A 15 01684 (00000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 1210221 (00000000- ) Washer, Wave, .515b, .875d, .013, Ss 1
A 17 1210186 (00000000- ) Bushing, Fing, 6.3mmb 12.6mmd 7.7mml 1
18 9012773 (00000000- )  Shroud, Dust, Afmkt, 61cm, [Na] (N America / Export) 1
18 9012774 (00000000- ) Shroud, Dust, Afmkt, 61cm, [Jp] (Japan) 1
18 9012775 (00000000- ) Shroud, Dust, Afmkt, 61cm, [Ce] (Europe) 1
19 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 4
20 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
21 1200750 (00000000- )  Skirt Assy, Shrd, 24.0d 1
22 1032763 (00000000- ) Gasket, Stand, Support 1
v 23 1208141 (00000000- )  Driver Assy, Pad, 24d 1
A 24 32506 (00000000- ) Device, Centering, Rh Pad Retainer 1
A 25 1205787 (00000000- ) Collar, Locking, Pad Driver, 6.1” 1
26 1204254 (00000000- ) Pad, Burnish, 24.0d, Hairblend 1pk=1pad (Qty 1 Pad) 1
27 41186 (00000000- )  Washer, Flat, Belleville, .31 1
28 25732 (00000000- ) Washer, Flat, 0.36b 1.25d .09, PI 1
29 1016399 (00000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (06-2018)

17



STANDARD PARTS

HEAD GROUP, 690 MM (27 IN)

355237
1

18 Tennant B7 (01-2014)



STANDARD PARTS

HEAD GROUP, 690 MM (27 IN)

Ref. Part No. Serial Number Description Qty.
1 1205382 (00000000- ) Cover, Motor, Tl 1
2 140262 (00000000- ) Clip, Snap-1In 4
v 3 1205478 (00000000- ) Motor, Ele, 24- 72vdc, 3900rpm, 8.83hp 1
A 1212017 (00000000- )  Brush Assy, Carbon, Afmkt 1
A 4 00928 (00000000- ) Key, Sq, 0.25 X 0.25, 1.00l 1
5 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 1
6 1205755 (00000000- ) Roller, Guide 1
7 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 1
8 1071085 (00000000- ) Clip, Tie, 0.25d, Plstc 1
9 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
10 41186 (00000000- ) Washer, Flat, Belleville, .31 4
11 1016399 (00000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 4
12 1215727 (10729501 - ) Motor WIdt, Mount, 68cm 1
12 1204707 (00000000- 10729500 ) Motor WIdt, Mount, 68cm 1
v 13 9012768 (00000000- ) Wheel Kit, Bmpr, Afmkt, W/ Hdwr 1
A 14 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, Fl, Ss 1
A 15 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 1
A 16 1210221 (00000000- ) Washer, Wave, .515b, .875d, .013, Ss 1
A 17 1210186 (00000000- ) Bushing, Fing, 6.3mmb 12.6mmd 7.7mml 1
18 9012776 (00000000- ) Shroud, Dust, Afmkt, 69cm, [Na] (N America / Export) 1
18 9012777 (00000000- ) Shroud, Dust, Afmkt, 69cm, [Jp] (Japan) 1
18 9012778 (00000000- ) Shroud, Dust, Afmkt, 69cm, [Ce] (Europe) 1
19 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 4
20 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
21 1200686 (00000000- )  Skirt Assy, Shrd, 27.0d 1
22 1032763 (00000000- ) Gasket, Stand, Support 1
v 23 1213332 (00000000- )  Driver Assy, Pad, 27d 1
A 24 32506 (00000000- ) Device, Centering, Rh Pad Retainer 1
A 25 1205787 (00000000- ) Collar, Locking, Pad Driver, 6.1” 1
26 1204255 (00000000- ) Pad, Burnish, 27.0d, Hairblend 1pk=1pad (Qty 1 Pad) 1
27 41186 (00000000- )  Washer, Flat, Belleville, .31 1
28 25732 (00000000- ) Washer, Flat, 0.36b 1.25d .09, PI 1
29 1016399 (00000000- ) Screw, Hex, M8 X 1.25 X 30, NI, Ss 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (06-2018)

19



STANDARD PARTS

HEAD LIFT GROUP

333333

20



STANDARD PARTS

HEAD LIFT GROUP

Ref. Part No. Serial Number Description Qty.
1 59658 (00000000- ) Screw, Hex, M8 X 1.25 X 35, NI, Ss 4
2 379829 (00000000- ) Washer, Flat, 0.34b 1.50d .12, Stl, PI 1
3 1205779 (00000000- ) Roller, FIng, 12mmb 39.94mmd 6.5mml 2
4 1210221 (00000000- ) Washer, Wave, .515b, .875d, .013, Ss 1
5 1205562 (00000000- ) Bushing, FIing, 8.3mmb 11.7mmd 15mml| 5
6 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
v 7 9012779 (00000000- ) Arm, Lift, Head, Afmkt, W/Bearings 1
A 8 9012780 (00000000- ) Bearing Kit, 12mmb 16mmd 12mmw, Qty=4 1
9 1203378 (00000000- )  Pin, Spring, .50d 1.00b 1
10 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 1
11 1221434 (00000000- ) Nut, T, M8 X 1.25, Pm Ss [B5/B7, T300] 1
12 1020341 (00000000- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2
13 1204894 (00000000- ) Guide Widt, Rod 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (

12-2015)

21



STANDARD PARTS

DOWN PRESSURE GROUP, AUTOMATED

355240

22 Tennant B7 (01-2014)



STANDARD PARTS

DOWN PRESSURE GROUP, AUTOMATED

Ref. Part No. Serial Number Description Qty.
1 397249 (00000000- ) Pin, Clevis, 0.31d X 1.62I 2
2 44906 (00000000- )  Pin, Cotter, Hair, 0.38d .093 Wir 2
3 1205700 (00000000- ) Actuator, 36vdc, 60mm Strk, 2sw, 350n 1
4 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 6
5 01684 (00000000- ) Washer, Flat, 0.27b 0.69d .05, Ss 6
6 1210186 (00000000- ) Bushing, Fing, 6.3mmb 12.6mmd 7.7mml 6
7 1220923 (00000000- )  Block, Guide, Rod, Pm, PI [B5, B7 Auto] 1
8 1205548 (00000000- )  Bushing, Guide, Rod 2
9 1205304 (00000000- ) Spring, Cmpr,1.380d .170wir 4.3I[Yellow] 1

(610mm / 24” Model)
9 1210789 (00000000- ) Spring, Cmpr,1.4240d .192wir 4.40I[Blue] 1
(690mm / 27” Model)
10 1205557 (00000000- )  Bushing, Spring 2
11 1203314 (00000000- ) Rod Widt, Guide 2
12 1204894 (00000000- ) Guide WIdt, Rod 1
13 1205832 (00000000- ) Washer, Flat, 1.06b 1.42d .09thk, Nyl 2
14 1205567 (00000000- ) Ring, Retaining, Ext, 26mmd 2
15 1205882 (00000000- ) Spring, Cmpr, 1.350d .156wir 11I[Purple] 1
(610mm / 24” Model)
15 1210788 (00000000- ) Spring, Cmpr, 1.3640d .162wir 11.01[Grn] 1
(690mm / 27” Model)
16 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 4
17 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
18 1204575 (00000000- ) Bracket Widt, Rod 1
19 1205738 (00000000- ) Bracket, Bellcrank 1
20 1203198 (00000000- )  Bracket Widt, Bellcrank 1
Tennant B7 (07-2015) 23



STANDARD PARTS

DOWN PRESSURE GROUP, MECHANICAL

355241

24

Tennant B7 (06-2018)



STANDARD PARTS

DOWN PRESSURE GROUP, MECHANICAL

Ref. Part No. Serial Number Description Qty.
1 1205548 (00000000- ) Bushing, Guide, Rod 2
2 1210790 (00000000- ) Spring, Cmpr, 1.380d .170wir 5.4I[Ornge] 1
3 1205557 (00000000- )  Bushing, Spring 2
4 1207690 (00000000- ) Rod Widt, Guide, Adj 1
5 02942 (00000000- ) Pin, Hair, Cotter, 0.62d .120 Wir 1
6 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 2
7 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 2
8 1210186 (00000000- ) Bushing, Fing, 6.3mmb 12.6mmd 7.7mml 2
9 1204894 (00000000- ) Guide WIdt, Rod 1
10 1203314 (00000000- ) Rod Widt, Guide 1
11 1205882 (00000000- ) Spring, Cmpr, 1.350d .156wir 11I[Purple] 1

(610mm / 24” Model)
11 1210788 (00000000- ) Spring, Cmpr, 1.3640d .162wir 11.01[Grn] 1
(690mm / 27” Model)
12 1204575 (00000000- ) Bracket Widt, Rod 1
13 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 2
14 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
15 1205832 (00000000- ) Washer, Flat, 1.06b 1.42d .09thk, Nyl 2
16 1205567 (00000000- ) Ring, Retaining, Ext, 26mmd 2
17 1208110 (00000000- ) Plate, Spring 1
18 1020341 (00000000- )  Screw, Hex, M8 X 1.25 X 20, Ss, Sems 2

Tennant B7 (11-2014)

25



STANDARD PARTS

DUST CONTROL GROUP, ACTIVE

26

Tennant B7 (07-2015)



STANDARD PARTS

DUST CONTROL GROUP, ACTIVE

Ref. Part No. Serial Number Description Qty.
1 1203164 (00000000- ) Housing, Vacuum Motor, Left 1
2 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
3 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 4
4 08713 (00000000- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 4
5 607275 (00000000- ) Hose, Vacuum, 1.50id X 040.0I, 2cuff,E90 1
6 9012781 (00000000- ) Fan Kit, Vacuum, Afmkt, W/ Gasket 1
7 1203349 (00000000- ) Gasket, Vac Motor 1
8 1203165 (00000000- ) Housing, Vacuum Motor, Right 1
9 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 6
10 1215720 (10729501 - ) Guard, WIdt, Dust Box 1
10 1211826 (00000000- 10729500 ) Guard, WiIdt, Dust Box 1
11 1203162 (00000000- )  Filter, Hepa 1
12 1202062 (00000000- ) Housing, Filter, Hepa, TI 1
13 1204900 (00000000- ) Hose, Assy, 1.50 Id 1
14 1016005 (00000000- ) Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
15 1210869 (00000000- ) Bag, Dust, Paper[1 Pick=1 Pkg] (1 Pkg=10 Bags) 1

(Standard)
16 1204976 (00000000- )  Cover, Dust Control, TI 1
17 1204973 (00000000- ) Base, Dust Control, Tl 1
18 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 4
Tennant B7 (07-2015) 27



STANDARD PARTS

DUST CONTROL GROUP, PASSIVE

ntB7 (07-2015)

Tennal

28



STANDARD PARTS

DUST CONTROL GROUP, PASSIVE

Ref. Part No. Serial Number Description Qty.

1 1204976 (00000000- )  Cover, Dust Control, TI 1

1210869 (00000000- ) Bag, Dust, Paper[1 Pick=1 Pkg] (1 Pkg=10 Bags) 1

(Standard)

2 1208744 (00000000- ) Bag, Dust, Cloth (Optional for Passive Dust Control Only) 1
3 1016005 (00000000- )  Screw, Hex, M6 X 1.00 X 25, NI, FI, Ss 4
4 1204900 (00000000- ) Hose, Assy, 1.50 Id 1
5 1204973 (00000000- ) Base, Dust Control, Tl 1
6 1215720 (10729501 - ) Guard, WIdt, Dust Box 1
6 1211826 (00000000- 10729500 ) Guard, WiIdt, Dust Box 1
7 1212532 (00000000- ) Gasket, Cover, Box, Dust 1
8 1202062 (00000000- ) Housing, Filter, Hepa, TI 1
9 01684 (00000000- )  Washer, Flat, 0.27b 0.69d .05, Ss 4

Tennant B7 (07-2015)

29



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP

355242

Tennant B7 (04-2019)

30



STANDARD PARTS

ELECTRICAL COMPONENTS GROUP

Ref. Part No. Serial Number Description Qty.
1 1207928 (00000000- ) Panel, Mounting, Cast 1
2 1205971 (00000000- )  Gasket, Cover, Circuitboard 1
3 1209448 (00000000- )  Standoff, Circuitboard, .25 9
4 1203975 (00000000- ) Spacer, Terminal 1
5 04403 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 1

v 6 9012782 (00000000- ) Circuitboard Kit, Bridge, Afmkt, W/Strap 1
A 7 1205845 (00000000- )  Circuitboard, Silpad [1/2 Bridge, Lower] 1
8 9012783 (00000000- )  Circuitboard Kit, Base, Afmkt, W/ Strap (For Models w/ 1
mechanical pad pressure and passive dust control)
8 9012796 (00000000- )  Circuitboard Kit, Option, Afmkt, W/Strap (For Models w/ 1
automated pad pressure and/or active dust control)
9 1206669 (00000000- ) Cable, Assy [Ribbon, 20 Pos., 2.0I] 1
10 04403 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 25, NI, Ss 2
11 1072936 (00000000- ) Cable, Assy, Fuse [B7, 100a] (Includes Ferrite) 1
12 07515 (00000000- ) Washer, Lock, Int, 0.25, Ss 1
13 1061918 (00000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 1
14 1202864 (00000000- ) Nut, Hex, Std, M5 X 0.80, Brs 1
15 1072372 (00000000- ) Cable, 04ga 36.4l Blue [M8 Ring/M8 Ring] 1
(Includes Ferrite)
16 43952 (00000000- )  Washer, Lock, Int, 0.31, Ss 1
17 1209373 (00000000- ) Washer, Flat, M8.4b X 16d X 1.6, Brs 1
18 41361 (00000000- ) Nut, Hex, Std, M8 X 1.25, Brs 1
19 1207594 (00000000- ) Cover, Board, Cntrl 1
20 07790 (00000000- ) Nut, Hex, Fing, M6 X 1.00 3
21 02938 (00000000- )  Washer, Lock, Int, 08, Ss 2
22 1061910 (00000000- ) Nut, Hex, Std, M6 X 1.00, Brs 1
23 07515 (00000000- ) Washer, Lock, Int, 0.25, Ss 1
24 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
25 1061918 (00000000- ) Washer, Flat, 0.25b 0.47d .06, Brs 1
26 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 1
27 1207893 (00000000- ) Switch, Push, Snap Action, 25a [No] 1
28 1064184 (00000000- )  Circuitbreaker, 02.5a, Resetable 1
29 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
30 1064188 (00000000- )  Circuitbreaker, 15.0a, Resetable 1
31 1208453 (00000000- )  Bracket, Circuit Breaker 1
32 383725 (00000000- )  Circuitbreaker, 30.0a, Resetable 1
33 33931 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 30, Ss 2
34 9012826*  (00000000- ) Controller, Drive, Afmkt, W/ Usb Cable (Drive Model) 1
35 1207555 (00000000- ) Bracket, Thread, Switch, M3 Nut [B5, B7] 1
36 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
37 06922 (00000000- )  Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 2
38 1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
39 601359 (00000000- ) Plate, Backing, Switch 1
40 1072365 (00000000- ) Cable, 02ga 21.6] Red [M8 Ring / And.] 1
41 32988 (00000000- )  Washer, Lock, Int, 0.38 1
42 1210283 (00000000- ) Box, Wire [Ferrite, Emi Filter] (No Longer Available - 2

Replaced by Cable 1072935 or 1072372 Includes Ferrite)

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant B7 (04-2019)

31



STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, OFF BOARD CHARGER

| / \ /

Tennant B7 (03-2020)

32



STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, OFF BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012785* (00000000- ) Bezel Kit, Mechanical, Propel, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
A 3 1245824 (MAR2020- ) Gasket, Console 1
v 4 9012787  (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
A 1071235 (00000000- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
6 1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
7 1234365 (00000000- ) Dial, Range, Speed 1
8 1246392 (00000000- ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
9 1209730 (00000000- ) Cap, Toggle, Direction 1
10 1209673 (00000000- ) Switch Assy, Toggle, Direction 1
11 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
12 1205781 (00000000- ) Spring, Return, Balil 1
13 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
14 1020341 (10795905- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
14 1020341 (00000000- 10795904 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
15 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
16 1205778 (00000000- ) Handle, Bail [Machined] 1
17 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
18 1207004 (00000000- ) Cover, Handle, Cntrl 1
19 1216531 (00000000- )  Frame, Column, Cntrl [Revised Machined] 1
20 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
21 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 3
v 22 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
A 23 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1
24 06922 (00000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
25 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
26 1013705 (00000000- ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
27 1215716 (00000000- ) Switch, 0.1a, Spdt[Micro, Gold Contacts] 1
28 1208599 (00000000- ) Bracket Assy, Plug, Charger 1
29 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
29 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
29 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
30 1011735 (00000000- ) Switch, Safety, Shutoff 1
31 1064038 (00000000- ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
v 32 1208644 (00000000- )  Charger, 36vdc, 25a 85- 265vac [Offboard] 1
(180- 250 AH Wet Lead Acid Batteries)
v 32 9012740 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #31] 1
(200- 350 AH AGM Batteries)
v 32 9012739 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #03] 1
(260- 360 AH Wet Lead Acid Batteries)
A 33 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (03-2020)

33



STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, OFF BOARD CHARGER - CONT’D

Ref. Part No. Serial Number Description Qty.
34 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
34 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
34 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
34 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
34 1026330 (00000000- ) Cord, Power, 1.0mm2 [2.5meter, China] 1
34 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
v 35 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
36 1215863 (10795905- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
37 140027 (10795905- ) Washer, Flat, 0.35b 0.75d .04, Ss 2
38 1063909 (MAR2020- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

34

Tennant B7 (03-2020)



STANDARD PARTS

Tennant B7 (03-2020)

35



STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, ON BOARD CHARGER

355250

Tennant B7 (03-2020)

36



STANDARD PARTS

CONSOLE GROUP, BASE, DRIVE, ON BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012785* (00000000- ) Bezel Kit, Mechanical, Propel, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
A 3 1245824 (MAR2020- ) Gasket, Console 1
v 4 9012787  (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
A 1071235 (00000000- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
6 1205323 (00000000- ) Switch, 0.1a, Spdt [Micro, Straight] 1
7 1234365 (00000000- ) Dial, Range, Speed 1
8 1246392 (00000000- ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
9 1209730 (00000000- ) Cap, Toggle, Direction 1
10 1209673 (00000000- ) Switch Assy, Toggle, Direction 1
11 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
12 1205781 (00000000- ) Spring, Return, Balil 1
13 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
14 1020341 (10795905- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
14 1020341 (00000000- 10795904 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
15 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
16 1205778 (00000000- ) Handle, Bail [Machined] 1
17 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
18 1207004 (00000000- ) Cover, Handle, Cntrl 1
19 1216531 (00000000- )  Frame, Column, Cntrl [Revised Machined] 1
20 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
21 378969 (00000000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
22 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 5
v 23 1202585 (00000000- ) Charger, 36vdc 25a 115- 240vac [On- Board] 1
A 24 130155 (00000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
25 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
25 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
25 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
25 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
25 1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
25 1048304 (00000000- )  Cord, Power [4.5meter, India, S.Africa] 1
26 1024965 (10980969- ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 1
26 1024965 (00000000- 10980968 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
27 611311 (10980969- ) Spring, Cmpr, 0.400d .05wir 00.5I, PI,Mw 1
27 611311 (00000000- 10980968 ) Spring, Cmpr, 0.400d .05wir 00.5l, Pl,Mw 2
28 1207290 (00000000- ) Cover, Charger 1
29 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
29 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
29 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
30 1011735 (00000000- ) Switch, Safety, Shutoff 1
31 1064038 (00000000- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
32 1205496 (00000000- ) Hook, Cord 2
33 1248098 (10980969- ) Screw, Btn, FIng, M6 X 1.0 X 30, 10.9 1
v 34 1011402 (00000000- )  Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
35 1215863 (10795905- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
36 140027 (10795905- ) Washer, Flat, 0.35b 0.75d .04, Ss 2
37 1063909 (MAR2020- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (03-2020)

37



STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, OFF BOARD CHARGER

355253

Tennant B7 (03-2020)

38



STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, OFF BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012786*  (00000000- ) Bezel Kit, Actuator, Propel, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
A 3 1245824 (MAR2020- ) Gasket, Console 1
v 4 9012787  (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
A 1071235 (00000000- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
6 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
6 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
6 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
7 1234365 (00000000- ) Dial, Range, Speed 1
8 1246392 (00000000- ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
9 1209730 (00000000- ) Cap, Toggle, Direction 1
10 1209673 (00000000- ) Switch Assy, Toggle, Direction 1
11 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
12 1205781 (00000000- ) Spring, Return, Balil 1
13 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
14 1205127 (00000000- )  Sensor, Rotary [B5/B7, Bail Sensor] 1
15 1020341 (10795905- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
15 1020341 (00000000- 10795904 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
16 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
17 1205778 (00000000- ) Handle, Bail [Machined] 1
18 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
19 1207004 (00000000- ) Cover, Handle, Cntrl 1
20 1216531 (00000000- ) Frame, Column, Cntrl [Revised Machined] 1
21 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
22 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 3
v 23 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
A 25 130155 (00000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
26 06922 (00000000- ) Screw, Pan, Phl, M3 X 0.50 X 20, 4.8 4
27 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 2
27 1013705 (00000000- ) Plate, Thread, Switch, M3 Nut, 96hr PI 1
28 1210639 (00000000- ) Switch, 15a, Spdt [Micro, Sim Rir] 1
29 1208599 (00000000- ) Bracket Assy, Plug, Charger 1
30 1011735 (00000000- ) Switch, Safety, Shutoff 1
31 1064038 (00000000- ) Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
v 32 1208644 (00000000- )  Charger, 36vdc, 25a 85- 265vac [Offboard] 1
(180- 250 AH Wet Lead Acid Batteries)
v 32 9012740 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #31] 1
(200- 350 AH AGM Batteries)
v 32 9012739 (00000000- ) Charger, 36vdc 25a [P/N 1208644, #03] 1
(260- 360 AH Wet Lead Acid Batteries)
A 33 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (03-2020)

39



STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, OFF BOARD CHARGER - CONT’D

Ref. Part No. Serial Number Description Qty.
34 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
34 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
34 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
34 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
34 1026330 (00000000- ) Cord, Power, 1.0mm2 [2.5meter, China] 1
34 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
v 35 1011402 (00000000- ) Switch, Key 1
A 1017696 (00000000- ) Key Set, Replmt [F/ Keyswitch 1011402] 1
36 1215863 (10795905- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
37 140027 (10795905- ) Washer, Flat, 0.35b 0.75d .04, Ss 2
38 1063909 (MAR2020- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1
V ASSEMBLY

A INCLUDED IN ASSEMBLY

40

Tennant B7 (03-2020)



STANDARD PARTS

Tennant B7 (03-2020) 41



STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, ON BOARD CHARGER

355254

Tennant B7 (03-2020)

42



STANDARD PARTS

CONSOLE GROUP, POWER, DRIVE, ON BOARD CHARGER

Ref. Part No. Serial Number Description Qty.
v 1 9012786*  (00000000- ) Bezel Kit, Actuator, Propel, Afmkt 1
A 2 1205618 (00000000- ) Cap, Usb 1
A 3 1245824 (MAR2020- ) Gasket, Console 1
v 4 9012787  (00000000- )  Circuitboard Kit, Console, W/ Usb Cable 1
A 1071235 (00000000- ) Cable [Usb, 2m, A- Male To Mini- B- Male] 1
5 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 16
6 9012789 (00000000- ) Cover, Console, Afmkt, W/ Label [Na] 1
(N America / Export)
6 9012790 (00000000- )  Cover, Console, Afmkt, W/ Label [Jp] (Japan) 1
6 9012791 (00000000- )  Cover, Console, Afmkt, W/ Label [Ce] (Europe) 1
7 1234365 (00000000- ) Dial, Range, Speed 1
8 1246392 (00000000- ) Potentiometer [100k, 1 Turn, Multi- Mach] 1
9 1209730 (00000000- ) Cap, Toggle, Direction 1
10 1209673 (00000000- ) Switch Assy, Toggle, Direction 1
11 1203787 (00000000- ) Housing, Handle, Cntrl, Top 1
12 1205781 (00000000- ) Spring, Return, Balil 1
13 1205143 (00000000- ) Shaft Asm, Bail, Handle 1
14 1205127 (00000000- )  Sensor, Rotary [B5/B7, Bail Sensor] 1
15 1020341 (10795905- ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 4
15 1020341 (00000000- 10795904 ) Screw, Hex, M8 X 1.25 X 20, Ss, Sems 6
16 1222608 (00000000- ) Housing, Handle, Cntrl, Bottom, Slotted 1
17 1205778 (00000000- ) Handle, Bail [Machined] 1
18 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 2
19 1207004 (00000000- ) Cover, Handle, Cntrl 1
20 1216531 (00000000- ) Frame, Column, Cntrl [Revised Machined] 1
21 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 4
22 378969 (00000000- ) Clamp, Cable, Stl, 0.56d X 0.38w, 1hole 1
23 1205799 (00000000- ) Screw, Btn, Torx, M5 X 0.8 X 16, 8.8, NI 5
v 24 1202585 (00000000- )  Charger, 36vdc 25a 115- 240vac [On- Board] 1
A 25 130155 (00000000- ) Connector, Battery, 6ga 50a, Gray[2cont] 1
26 1073882 (00000000- ) Cord, Power, 16/3, 15a, 15ft Blk [Us] 1
26 1032820 (00000000- ) Cord, Power, Blk [4.5meter, Uk] 1
26 1032849 (00000000- ) Cord, Power, Blk [4.5meter, Ce] 1
26 1026325 (00000000- ) Cord, Power, 1.0mm2/3 BIk[2.5meter, Aus] 1
26 1026330 (00000000- )  Cord, Power, 1.0mm2 [2.5meter, China] 1
26 1048304 (00000000- ) Cord, Power [4.5meter, India, S.Africa] 1
27 1024965 (10980969- ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 1
27 1024965 (00000000- 10980968 ) Bolt, Shid, 08mmd X 030mm, M06 X 1.0 2
28 611311 (10980969- ) Spring, Cmpr, 0.400d .05wir 00.5l, PI,Mw 1
28 611311 (00000000- 10980968 ) Spring, Cmpr, 0.400d .05wir 00.5l, PI,Mw 2
29 1207290 (00000000- ) Cover, Charger 1
30 1011735 (00000000- ) Switch, Safety, Shutoff 1
31 1064038 (00000000- )  Gauge, Hourmeter, 05- 277 Volt, Ac / Dc 1
32 1205496 (00000000- ) Hook, Cord 2
33 1248098 (10980969- ) Screw, Btn, FIng, M6 X 1.0 X 30, 10.9 1
v 34 1011402 (00000000- )  Switch, Key 1
A 1017696 (00000000- ) Key Set, Repimt [F/ Keyswitch 1011402] 1
35 1215863 (10795905- ) Screw, Pan, Torx, M8 X 3.5 X 25[Remform] 2
36 140027 (10795905- ) Washer, Flat, 0.35b 0.75d .04, Ss 2
37 1063909 (MAR2020- ) Seal, Afmkt, Rbr, Clsd, Adh, 01ft 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (03-2020)

43



STANDARD PARTS

BATTERY GROUP, 330AH C20 WET LEAD ACID

355245

2

&

44 Tennant B7 (07-2014)



STANDARD PARTS

BATTERY GROUP, 330AH C20 WET LEAD ACID

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 12
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 5
4 1205632 (00000000- ) Battery, Wet, 6vdc 330ah C/20, W/Ca 6
5 1203978 (00000000- ) Tray, Battery [B7] 1
6 1072936 (00000000- ) Cable, Assy, Fuse [B7, 100a] 1
7 1072365 (00000000- ) Cable, 02ga 21.6] Red [M8 Ring / And.] (Includes Ferrite) 1

Tennant B7 (07-2014) 45



STANDARD PARTS

BATTERY GROUP, 271AH C5 WET LEAD ACID (EUROPE)

&

355245

46 Tennant B7 (07-2014)



STANDARD PARTS

BATTERY GROUP, 271AH C5 WET LEAD ACID (EUROPE)

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 12
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 5
4 1205632 (00000000- ) Battery, Wet, 6vdc 330ah C/20, W/Ca (271AH Europe) 6
5 1203978 (00000000- ) Tray, Battery [B7] 1
6 1072936 (00000000- ) Cable, Assy, Fuse [B7, 100a] 1
7 1072365 (00000000- ) Cable, 02ga 21.6] Red [M8 Ring / And.] (Includes Ferrite) 1

Tennant B7 (07-2014) 47



STANDARD PARTS

BATTERY GROUP, 360AH C20 WET LEAD ACID

355246

48 Tennant B7 (07-2014)



STANDARD PARTS

BATTERY GROUP, 360AH C20 WET LEAD ACID

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 12
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 5
4 1070587 (00000000- ) Battery, Wet, 06vdc 0360ah, W/ Carton 6
5 1203978 (00000000- ) Tray, Battery [B7] 1
6 1072936 (00000000- ) Cable, Assy, Fuse [B7, 100a] 1
7 1072365 (00000000- ) Cable, 02ga 21.6] Red [M8 Ring / And.] (Includes Ferrite) 1

Tennant B7 (07-2014) 49



STANDARD PARTS

BATTERY GROUP, 240AH C20 WET LEAD ACID

nt B7 (07-2014)

Tennal

50



STANDARD PARTS

BATTERY GROUP, 240AH C20 WET LEAD ACID

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 12
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 5
4 222280 (00000000- ) Battery, Wet, 06vdc 0240ah 6
5 1203978 (00000000- ) Tray, Battery [B7] 1
6 1072936 (00000000- ) Cable, Assy, Fuse [B7, 100a] 1
7 1072365 (00000000- ) Cable, 02ga 21.6] Red [M8 Ring / And.] (Includes Ferrite) 1

Tennant B7 (07-2014) 51



STANDARD PARTS

BATTERY GROUP, 312AH C20 AGM SEALED

355248

Tennant B7 (07-2014)

52



STANDARD PARTS

BATTERY GROUP, 312AH C20 AGM SEALED

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 12
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 5
4 1031914 (00000000- ) Battery, 06vdc, Ev305a- A, Agm 6
5 1203978 (00000000- ) Tray, Battery [B7] 1
6 630375 (00000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
7 1072936 (00000000- ) Cable, Assy, Fuse [B7, 100a] 1
8 1072365 (00000000- ) Cable, 02ga 21.6] Red [M8 Ring / And.] (Includes Ferrite) 1

Tennant B7 (07-2014) 53



STANDARD PARTS

BATTERY GROUP, 271AH C5 AGM SEALED (EUROPE)

355248

54

Tennant B7 (07-2014)



STANDARD PARTS

BATTERY GROUP, 271AH C5 AGM SEALED (EUROPE)

Ref. Part No. Serial Number Description Qty.
1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground] 1
2 1205540 (00000000- ) Boot, Terminal, Battery, 1/0- 2/0ga, Blk 12
3 1072368 (00000000- ) Cable, 02ga 13.3I Red [M8 Ring/M8 Ring] 5
4 1031914 (00000000- ) Battery, 06vdc, Ev305a- A, Agm (271AH Europe) 6
5 1203978 (00000000- ) Tray, Battery [B7] 1
6 630375 (00000000- ) Spacer, Battery, Foam, 1.25 X 3.3 X 13.7 2
7 1072936 (00000000- ) Cable, Assy, Fuse [B7, 100a] 1
8 1072365 (00000000- ) Cable, 02ga 21.6l Red [M8 Ring / And.] (Includes Ferrite) 1

Tennant B7 (07-2014) 55



STANDARD PARTS

HYDROLINK® BATTERY WATERING SYSTEM KIT

355205

56

Tennant B7 (01-2014)



STANDARD PARTS

HYDROLINK® BATTERY WATERING SYSTEM KIT

Ref. Part No. Serial Number Description Qty.

v 9010301*  (00000000- ) Pump Kit, Fill, Battery,36vdc,Ci[Trojan] 1
A 1 1058939 (00000000- ) Pump Kit, Fill, Battery 1
A 2 1201997 (00000000- )  Tube, Water, Battery, 36vdc [Trojan] 1
A 3 1204142 (00000000- ) Cap, Fill, Battery [Trojan] 6
A 4 1071084 (00000000- ) Label, Tag, Battery [Hydrolink Watering] 1
A 5 130773 (00000000- ) Tie, Cable, Nyl, 11.0l, .14w, 3.0 Max. D 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

*THIS KIT IS INTENDED FOR USE WITH TROJAN® LEAD ACID BATTERIES ONLY.
HYDROLINK® IS A REGISTERED TRADEMARK OF TROJAN® BATTERY COMPANY.

Tennant B7 (01-2014) 57



STANDARD PARTS

BATTERY WATERING SYSTEM (FOR BATTERY 1205632 - EUROPE)

355398

Ref. Part No. Serial Number Description Qty.

1 1072526 (00000000- )  Tank, Water, 30.0l, Battery Fill Sys 1

58 Tennant B7 (04-2016)



STANDARD PARTS

PARKING BRAKE GROUP

355228

>
/l - D) /
%

Ref. Part No. Serial Number Description Qty.

v 9012792 (00000000- ) Brake Kit, Parking, Afmkt, W/ Hdwr 1
A 1 1206560 (00000000- ) Brake, Widt 1
A 2 1013718 (00000000- ) Clamp, Brake, Parking [T3] 1
A 3 07785 (00000000- ) Nut, Hex, Std, M6 X 1.00, Ss 1
A 4 1017416 (00000000- ) Screw, Weld, M6 X 1.00 X 25, Thru, Ss 1
A 5 24265 (00000000- ) Screw, Pan, Phl, M4 X 0.70 X 16, Ss 4
A 6 1034731 (00000000- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
V ASSEMBLY

A INCLUDED IN ASSEMBLY

Tennant B7 (01-2014) 59



STANDARD PARTS

IRIS® TELEMETRY KIT

355706

Tennant B7 (03-2020)

60



STANDARD PARTS

IRIS® TELEMETRY GROUP
Ref. Part No. Serial Number Description Qty.

v 9015256*  (00000000- ) Telemetry Kit, Ci [B7/Sg7 B5/Sg5 Usa] (North America) 1
A 1 9010085*  (00000000- )  Control Box Assy Kit, Repimt, Telem[Usa] 1
A 2 1247522 (MAY2020- ) Antenna, Telem [4g, 72"] 2

1070659 (00000000- APR2020 ) Antenna, Telem, 70 In [Gprs] 1
A 3 01683 (00000000- ) Washer, Flat, 10, Ss 4
A 4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 4
A 5 49266 (00000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 5
AV 6 1070495 (00000000- ) Harness, Ele [Telemetry, 6200€] 1
AA 9009990 (00000000- ) VI, Fuse, 002a, 250vdc, Cartridge 1
A 7 1217818 (00000000- ) Sleeve, Heatshrink, 1.50id, 07.0I 1
A 8 1069580 (00000000- ) Label, Mach, Telem [Usa, Intl] 1
A 9 15675 (00000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
A 10 43952 (00000000- )  Washer, Lock, Int, 0.31, Ss 2
A 11 01685 (00000000- )  Washer, Flat, 0.38b 0.88d .08, Ss 2
A 12 63740 (00000000- ) Cable, 06ga 09.0I Blk .31ring /.31ring 1
A 13 1217304 (00000000- ) Shunt [Empro, 250amp/50mv, Metric] 1
v 9015257  (00000000- ) Telemetry Kit, Ci [B7/Sg7 B5/Sg5 Intl] 1

(Europe / International)

A 1 9010086*  (00000000- ) Control Box Assy Kit, Rpimt, Telem[Intl] 1
A 2 1247522 (MAY2020- ) Antenna, Telem [4g, 72"] 1

1070659 (00000000- APR2020 ) Antenna, Telem, 70 In [Gprs] 1
A 3 01683 (00000000- ) Washer, Flat, 10, Ss 4
A 4 1043573 (00000000- ) Screw, #10- 14 X 0.675, Spl[Shcs,Selftap] 4
A 5 49266 (00000000- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 5
AV 6 1070495 (00000000- ) Harness, Ele [Telemetry, 6200€] 1
AA 9009990 (00000000- ) VI, Fuse, 002a, 250vdc, Cartridge 1
A 7 1217818 (00000000- ) Sleeve, Heatshrink, 1.50id, 07.0I 1
A 8 1069580 (00000000- ) Label, Mach, Telem [Usa, Intl] 1
A 9 15675 (00000000- ) Screw, Hex, M8 X 1.25 X 16, Ss 2
A 10 43952 (00000000- )  Washer, Lock, Int, 0.31, Ss 2
A 11 01685 (00000000- ) Washer, Flat, 0.38b 0.88d .08, Ss 2
A 12 63740 (00000000- ) Cable, 06ga 09.0I Blk .31ring /.31ring 1
A 13 1217304 (00000000- ) Shunt [Empro, 250amp/50mv, Metric] 1

* Requires Tennant True service or an authorized Tennant service provider.

V ASSEMBLY
A INCLUDED IN ASSEMBLY

Tennant B7 (03-2020) 61



STANDARD PARTS

LABEL GROUP

L)

PIN: 1209085 REV: 00

@ F 00t v

H

D i e

w
15}
<
2
a
4
&
P
S
2
z
=
jnf
@
o
3

(BS/B7/SPDGLM S/SPDGLM 7)
P/N: 1206308 REV: 00 (09/2013)

PIN: 1200084 REV: 60

@ O s v

@ 12v

@ O i amons revioo

OO A

@ O s revio o zoeos revor @) (D) o e vevon

@ #n vaones reveoc

Sy FOEEELET
FEESUENT
LFEEN

T -

O e s revonaar

e 0 °

85 87

O o tomosrevion

B [ 22 [ 3 v EE]]
[ [a]
0 Tole| e o]
IS T2 A ERN

@ O nrssavon

== €

TENMNT EUROPE TENHANT EUROPE
PO Box §, 5400 AR Udon. 11 0. Box 5. 5400 AA Uden, The Ne:

rands x| |PO.BoX6.S400AAUen TheNehedands

@ O i amaneva PIN: 1206003 REV: 01 (EUAU) PIN: 1708720 RFV: 01 IFUAL)

290 ke D

- | O - wom
] |

@ O rnrmirevan

£ Boxt Si00AA Uen, FR R o, LABEL SET, OPRTNL NAICE
e tamaims The Nemsiomds = (5/67/SPDGLM 5ISPDGLM 7)
@ O rnvwonrevar e R o0 oo 1217 v A PIN: 1206330 REV: 01 (01/2015)

Ref. Part No. Serial Number Description Qty.

1206306 (00000000- Label, Set, Info/Hzrd [Na/Ce]
1206330 (00000000- Label, Set, Operational

1205995 (00000000- Label, Decal, B7

1205477 (00000000- Nameplate, Tennant, Dome, 5.5in

A ON =
—_ N = =

62 Tennant B7 (07-2015)



STANDARD PARTS

DOCUMENT GROUP
Ref. Part No. Serial Number Description Qty.
1 9011547 (00000000- ) Manual, Parts [B7] 1
2 9011478 (00000000- ) Manual, Service [B5/7, Sg5/7] 1
3 9011480 (00000000- ) Manual, Oprtr [B5/B7, En, Na] 1
3 9011484 (00000000- ) Manual, Oprtr [B5/B7, Es, Na] 1
3 9011486 (00000000- ) Manual, Oprtr [B5/B7, Fr, Na] 1
3 9011488 (00000000- ) Manual, Oprtr [B5/B7, Cn] 1
3 9011492 (00000000- ) Manual, Oprtr [B5/B7, Kr] 1
3 9011494 (00000000- ) Manual, Oprtr [B5/B7, Jp] 1
4 9011483 (00000000- ) Instr, Wall Chart, Na/Apac [B5/B7] 1
5 1206167 (00000000- )  Guide, Onboard Use And Care 1

To view, print, order, download the latest Parts manual, other language
Operator manuals, and Use and Care Guides (wall charts), visit:

www.tennantco.com/manual

Tennant B7 (04-2019)

63



STANDARD PARTS

BATTERY
CHARGER
SYSTEMS

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 1 of 5)

SHUNT_I+ CONNECTION TO

12 vDC

.

36VDC BATTERY CONFIGURATIONS

w
g .
D°4—§
=
w
3
—4 o
°—=s
'::‘g
C
=
3
B 2
o
Z
i
2
o
8
R
m
A

1073082_01

SHUNTI - SHUNT_1+| CABLE ASSY PROPEL
SECTION €26
@[@ |<—é|c© WETH o o MODULE
OPTIONAL:
i < i SEE SECTION €26 1
BS5 AND B/ GROUND CABLE ASSY
1 7 e M 7
BATTERY MINUS —| E E E e
o N o
CONNECTION o o 4 % i
CONNECTION to B- % % I; g ©
g Iy Ol N - !
8B I 9
? iob
by 2 g
%R 3 QQ A .
FEYC o of 8 3
g8 9 n
Tz B g 7 b
— -8 L n
=% 4R UL L 0
= THIN ; éfi b i
< 5 3 &
& w
. : 5 ; 5 g
g ;
s L & X W
=8 3l 3 4 i
—_—
d § 3
u 7 3 8 3
2 o
S —
= i 13 ] 19 94 4 2
o8 i b8 Py
3 Pk y §§ =7 B
u = & 2
gL BES
=3 5 “lb
- s s = 3 i i
s y d g g 5 2 e B8 F j::l s e 3ised
. g g 3 i-l : : & i J|-l§§ i g ;l §|2 3 xl
g /] IELD/GRN JL-© / /SHIELD/ 3
UTO E g Z| | | -
> -
i i}
i
H o
4 2 W GEE
2 © <
S & 3 ;
—_— >
T§ % % Z 5 SW-1 = CHARGER INTERLOCK SWITCH
T i E B OB B
N w & g :,g 4/¥EL oo o 5/6RN
% RN e
£ 8 8 ﬁm 8 ush coRo: CHARGER: ON BOARD 4
B & & - wlos ¢
@ E 5 E E E 'AC PLUB s
g 3 3 3 ] @ e |22 5
ﬂ ] Q g E |— ro (et 7/PR
3/0RA st-et 4/YEL 4/YEL P2-3) P22 l 5/GRAN 6
HOOD DISABLE_SWITCH -1 = * 7
(OPEN = HOOD UP = OFF) cane | P28 CAN+ /YEL
el o o [P0 CAN- /GRN 8
9
=45 . e RED
8CR B8Gd
CHARGERS: e o CAN GROUND
&TB?A#SD senee- RESERVED [~ SEE SECTION E10
E L] p— o P24 113/BLK/WHT <
- 113
3 ; POWER ON/OFF
B7 PROPEL/PUSH B+ CABLE ASSYs CIRCUITRY 10
2 3 4 5 6 7

64

Tennant B7 (06-2018)



1073082_01

STANDARD PARTS

< 13
GROUND

14

SEE SECTION G15
<1
13

SEE SECTION AlS

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 2 of 5)

USER INTERFACE

MODULE

'
o
u
w
B: s
=
o
290 0
EX] +3IONNG H3N0d
© 1QUVONVLS
~N
oo -
[ ATNO 37TONNG ¥3AOd :LldO
(SS3NYVH NOILV1S*'dO ONV Z2-MS
SSIVH NIVA 0 Live) 3TNAON 30VYIINI 3SVARONI H
1ONNOY vis
ONIONIOHS 91+ HOLINS A3M 9 — o
3 e a ] 3svayoaa -
a0 448 |7 o e T z
T X ZASTIINGS Z-ar Dl
E| oem el aNrfose [
NOILVLS'dO e [ =
*s"030"d O]
e N2 — —
b— "™ oo Mp1 @ P OT-0 N -
JNVH4 @ dvdls. TETINGS 75 N ol W
“ON9 SISSVHI @ o _ BN a0 \\ T1-a 5
N
o7 = FETED I [HolH g " 21-a =
M aTew (o — =
L T =
J— el S1d1 6-a [0
e TN e N &g 0
2 N _-E €a H\\ -
z TN TN e ] 5”108 S-a &
nd G0 [ V“\\ =
M o _ v-109 ¥-a = a3d/r
& . ) ETEIW _\.xx =
z - @I e _ e-10a E-a i
24 e arsorun [oe _ e &
N
p—— 2-108 b o ©dz
worsansimn (—— -108 . i-a m £
*ASSY HOSN3S NOILISOd T1vE tld0 T3d0¥d XVN = AS'H ToaIn —¥rg B
-0mE" a1 &0 tindioo somen 3K N w i
P
il (aNnoZS1 g 301AM3S " Te-a 5
T2 g
o e SIS NG @
b-f] ~
il (IR0 BT v, 8 \_/
. 2 o
HOSNES " 0d VR0 NOILOENNGD ON—, bl ey ma/3 m
+ PR =
ANGN] H3OUVHO o
SSINMVH *MS TIVE fLdO N o-er dnd/L  z3 7}
t————1 ONO™36N36
NOILOZNNOD ON e N S4 NOILOZS T3S E3n
= . . ‘
"NO HIN HSINSNG / 13dOHd "XV = AS NVL/OE Gl bt ONnOwS .__”u._m<_an o H3ouvHO TINeVO 3 ‘378vo
*440 HIN HSINMNG / TIVHIN3N = AO €0°N) HOLIMS T1va - Yia/et &6 REYPAI
AS HO A th-4" © LNGNI HOLIAS 1ive [ Rl o DNl
== YNJ/TE i 5 5
1G-MS x z
NO1LO3NNOD ON W [Zor | = A Mindadl > m 1<
1 g8, e
Ee ~ W 3 o
N ™ < | O[N] 00 O -

65

10

Tennant B7 (06-2018)



STANDARD PARTS

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 3 of 5)

1073082_01
1/2 BRIDGE
MODULE 11
B =
= |
SEE SECTION G14 g
G
>
g
=
w
#
<
4
2
o
2
F
:
N
o
2
<
n
@
CAN+ 12
oA (S5 SECTION E14 CANS /YEL CANs /YL
CAN- > CAN-_/6RN CAN-_/GRN 13
E CAN-
SEE SECTION E14
I J5 & JI1 (EVEN PINS 2 THROUGH 20) 14
2 seaney (5010 JUTET R
ez J5-17 J11-17| ve2
8 owaE J5°15 SIS e
S Py ara] =
D T i P o
N ¥ LT 57 117} L
N H v 55 Ji1-s| v
- 5 =) anal
3 B40UT 51 -1 Br_UONTTOR
2 : RIBBON CABLE ASSY. —15
3 z
Z|
o
[y
N
¢ 8
T
- o
>
23 g
< <
Wow e
a4 -
S 2
b 2
B8& ‘_‘l
e S
n O
n
g
~
o
Nj
b s
B8
[
A BS PROPEL B+ CABLE ASSY:
B7 PROPEL/PUSH B+ CABLE ASSY: a
wi
B+
. SEE SECTION Al4 gl 16
SWITCHED, FUSED, B+
6 [ SEE SECTION 49 6/BLU 17
15 16 17 18 19
66 Tennant B7 (06-2018)



STANDARD PARTS

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 4 of 5)

1073082_01

BASE BURNISHER

MODULE

11

H37041INOD 3sva
“AsSsv 3sva
SNOLLJO/N 3SVE

w0

-\

ZoeTEIHs

#8 NOILO3S 335

103130 +@ 3AIHA-1

Zoir ZTNANLIYTONO
(*O'N) *MS *<3L HOLOW
YOLON HSINMNG OL TVNMAINT
D T 5 v Xgorez  eow| T
9-MS
S-2r
PETE R AW
94 NOI103s 33s [l N T ST
+11007IN
sT-NH
8 NOILOZS TS
2ZXNV3AINA- T e
Y= AT EAAT e | A
S8 NOILO3S 335
EXNV-3ATNA-T S——
ON~2825M
»8 NOILOSS 335
21— SDLYLS 30180-1 NEE72T e | s et N
x4
=a VTRINGS
€4 NOILO3S 33S
39NVHO Qe / Va3d1004
i CTEVES
(HSINHNG T1EVN3 = *ONO) -
“MS SONVHO Qvel/Vg3d 1904 | o
et S Uhd/[2 O End/zz e
“O'H'O'N * fL-NS
N30
Pa/eT SFa/ET o i
PrTazeT = o
VA
STazeT Sa/ET T |

ANd/TT e

L-2r

L WNG/TT ¢

9- w\_.,
A"O/BE
3

HOLINS dO1S-

e
nous +8 ﬁ
v

AHO/8E 2=

12
13
3

Tor
=
E-or [Te)
[\
¥-or
j9-01r
=
= m
T
m E
T
o nla/e nlas9 ARG
9-ar
SNV 0'S
T# NV4 OVA
A ﬁ@ﬁvlgj
z-2ir IHW/6T
Vsl
s na’st mesT S q3u/7]
280
NOILO3S 335
<&

1o I3Ave 3AING-1 37aVN3

© N

- -

24

23

22

2l

20

67

Tennant B7 (06-2018)



STANDARD PARTS

26

ELECTRICAL DIAGRAM, DRIVE MODEL (Page 5 of 5)

BS AND B7 GROUND CABLE ASSY

AM3 Shunt connection
SEE SECTION G2

SHUNT_V+ TELEMETRY HARNESS
SHUNT+ (79/WHT)

0
F_j-.l o TELEMETRY HARNESS
SHUNT_VSHUNT-  (113/BLK-WHT)

EMETRY_ SHUNT
N-LINE 1OPTIONAL
1
HUNT -

BS AND B7 GROUND CABLE ASSY

OPTIONAL:
AM3 Shunt connection
SEE SECTION G2

B+

OPTIONALE TOBHNT- 1+

CO)SHUNTI -

SEE SECTION A13

27

28

TELEMETRY SYSTEM

13> [3 [3 13/BLK
GROUND
SEE SECTION 613
n
n
w
z
o«
<
I
>
o
=
w
=
o
S
B
X X
3 3
o o
S S
o o
1444 44
iid1
H
113/BLK-WHT o]
T9/WHT 28-6) ounre
Q
[a)
G N
P Q
i
z
N
N
~
0
0
2
: z
T g ¢
% INB
7 o o
§ Bl S
| ol «
m 2] 3
= o
w *
Z) <
N
ﬁ@
z| Y
=|
o
|
3
SHUNT_V-
(O L/BLK-WHT
SHUNT_V+
@o 79/WHT a
|
ol
N
i \ + 1/RED

29

1073082_01

TELEMETRY MODULE

68

Tennant B7 (06-2018)



STANDARD PARTS

WIRE HARNESS, TELEMETRY OPTION

1075352_00

THIS SECTION OF HARNESS (FUSE "C™ AND WIRES 77/PUR AND
l/RED) 1S TO BE BUNDLED AND WIRE TIED TO THE SECTION OF HARNESS
ROUTING FROM CONNECTOR "A™ TO CONNECTOR "B".

DETAIL 13

200
[7.9]
TOTAL LENGTH
FROM: FUSE BODY

TO: WIRE TIE "Dv.

TO TELEMETRY
WIRE NO. POS.

TELEMETRY CAN+/YEL 3 —— _ . TO: MAIN HARNESS
MODULE . S WaT 5 A = -E NO LABEL

(NO LABEL) 113/BLK-WHT |7

13A/BLK 8 WIRE NO. POS.
CAN-/GRN 11 1 RED I
138/BLK 21 DETAIL: 13 79/WHT 2
77/PUR 23 113/BLK-WHT |3
CAN-/GRN 4
CAN+/YEL S
13/BLK 6
WIRE NO GA SPEC
1 /RED 20 SEE NOTE #12
13/BLK 20 SEE NOTE #12
13A/BLK 20 SEE NOTE #12
13B/BLK 20 SEE NOTE #12
77/PUR 20 SEE NOTE #12
79/WHT 20 SEE NOTE #12
113/BLK-WHT 20 SEE NOTE #12
CAN-/GRN 20 SEE NOTE #12
CAN+/YEL 20 SEE NOTE #12
ITEM [>5]BesQRIPTION
- CONNECTOR(1), AMPSEAL, FEMALE, 23F, 770680-1. TERMINAL (23), FEMALE, AMPSEAL,
A 770854-1. UNUSED POSITIONS ARE SEALED INTERNALLY, AND DO NOT REQUIRE SEAL PLUG

#770678-1.
CONNECTOR, BODY (1), DEUTSCH, DTM, ©6M, #DTMO4-6P. LOCK(l), #WMBP. TERMINALS, 6, MALE,

B 16-20GA, #1060-20-0122-PS.
c BULGIN, IN-LINE FUSEHOLDER, #FXO185. LOADED WITH 2.0AMP FUSE: BUSSMANN #ABC-2-R, OR
LITTELFUSE #0314 002.HXP.
D WIRE TIE, PANDUIT, PLTIM-M OR EQUIVALENT.
E CLIP SPLICE. SEE NOTE #6.
Ref. Part No. Serial Number Description Qty.
1 1075352 (00000000- ) Harness, Ele [Telem, T500¢€] 1

Tennant B7 (06-2018) 69



355256

-89 2-99 E-80
$(1)73av s (1)73av] s (r)3eva
H3TI0HLINOD 3SvE  H3TI0HLINOD 13d408d
2-80 0L £-80 0L

“O°N “MS dOOH :713A/+ NO

WIRE HARNESS, MAIN, DRIVE MODEL

WNOO *MS m_NJOJ_.w nn%_h_oxm NO
M NY9/3501 ¢ .
NEEECIEREITS HOLIMS QOOH :OL
H[__vaNL1VN:318va
9 [(ERFERELA)
3 Mg:31gv0
3 HNd/ L
a N19/9k
) NEO/S
g REIZ:
v VHO/El
"S0d “ON_JYIM
T3av1ON
SSANYVH
3IO0SNOD ‘0L
(8111
SoE -
= / ed ed ed <
-
“z =
5 F g
[(8°61 [6°S1 (8761 [6°E] [B°E1] w
(8°011 os2 ost sz oar 001 =)
sL2 Y
aso1
2 |||
(881 @ xe Y@
. [6°L
sillis &l Ao
1691 Yg
@ 721 \
T3av1ON
SSANYVH 2] _NVL/01
TIOSNOD 0L T LHM/6
*ON9 O11VIS "SOd[*ON IdIm
A >ne/oel cang o2aY]
5 SART N9 OILVIS :0L HOLON T13doMd :T13@v
L HOLOW T3d0Md 0L
= AHO/BE *ON9 O1LVIS
3 HNd/L1
ECVA aNNOY9
Q| 13A/V+NVO i aNNOH9 J11VLS FREETA
3| NH9/V-NVI memu [6°€1] “HIW T13d0dd 0Ll H440ONVLS
a n19/9 0ot © ON9 0L
Vv 3A/Y e
"S0d|__ON 3dIM

STANDARD PARTS

(o]

Z[ Nuo/sz

“aN9 OI1lV1S T 1HM/61
T13av =t

‘N9 OILVLS :ol L-SOJI'ON 3HIM

NV4 OVA 138V
9052  \v3 ARNNovA oL

Tennant B7 (01-2014)

70




STANDARD PARTS

WIRE HARNESS, MAIN, DRIVE MODEL - CONT’D

355256

MS “dW3L

2 (1)713gvT

“MS dWN3L
HOLOW HSINYNG =0l

“ON9 JILVLS
T3avi
“ON9 J11VlS :01

[+]
©
]

. 2 N3dO
2! € N3d0
Z[Ng9/V-NV]|
T[T3A/V+NVD
d[_"ON 3H51M
E|\ 8] Y18/8ET
L] yg/vel
(s'21 o[ vdo/ez
oze V\ S g8/22
| _N99/S2| .
E|_und/zz
2|_1Hm/61
- T|_nig/91
d["ON 3dIM
< [=] 9 N3O
JdF S N340
<Z / | und/L1
| m ' (691 e xwosse]| .
=T % sL1 BRG]
E f 1 n18/9
*SOd[*ON 3d1M
te'el
Qor1
2] _Ndg/zz 01] ¥8/0e1
1| vdos/ez E 6 N3O
"SOJ["ON 3d1M (g6l 8 N3dO
(=4 L] MNI/VIT
_M_ 9 N3O
S|_Ngg/21] -
dOLVNLOV :T13av N v n1a/92
HOLVNLIOVY HSINHNG :0L 3 REIVZ S
Z|  A"o/ee
[ REINZZ4
*SOd["ON 3d1M
[6°E]
oar
S73gvT ON
.ﬁ HY3TI0HLNOD 3SVE 0L
2] _§nd/vizeiz
1 M18/3E1 °
*Sod “ON_9IM
‘NS va3d -
£ (1)713av1
HOLIMS va3d :0L
738y ON N “u
[ N3dO L MNd/81 1 (TOYINOD-1) 1d :OL +73av] +73av H
€ HNd/ L ) N3O W/INioL o -|sonl Lo
2 N19/9¢ S A3A/b2 1=ava ON :93avi Saava
T n1ga/92 v uNd/ViZ ][ ovig:31avo 1504 “o0ud “W/ZN 0L +@ 0L
ol NYE/Z1 € REIVZAl € 034:378V0| JOMINOO-1 E€d 201
6]  13A/VE Z VHO/EE 2z N3dO
8] NY9/SE T[IVENLYN $3719v0 T N33u9t 10 131HS
*SOd| _"ON 3dIM[ *S0d "ON_3dim| ['sod "ON_39IM

er
NNOO

cir
NNOO

o
NNQD

Sr
NNOO

Qty.

Serial Number Description
(00000000-

Part No.

Ref.

Harness, Main, Ele [Volga, B5, Propel]

)

1072287

1

71

Tennant B7 (01-2014)



WIRE HARNESS, CONSOLE, DRIVE MODEL

STANDARD PARTS

o
©
o
n
Yol
(3]

v Nado| 7] N30
> NE9/501 N3dO| o] =HA/a+Nvd
| N3zwetzaiaiHS Nado| s N3O
H| _VaNIvN:I1ava N3do| & Snd/L
9 [ECLERCA] o1nwo/8-NvO| E TEA/VE
] Yia:31ava N3do| =z NES/5
El HNd/LE 8 N3O THR->18/ET1
a N18/9€ *50d| "ON 351k] “S0d| “ON 341N
2 NEO/SE
g BAZYE H30LD, avos N 0L 7136V ON
v VH0/EE )

"50d

ONNOMS O1LVLS oL 41—
“ON 31K ! _M_ 3 /

“3av7 ON

“SSINHVH NIVN 0L B g 0

w = ]

"O°N 13A/80
"O°'N N340
Wod N59/85

1621 O 0
sl SOd[ “ON FWIR
T3V ON
SSINGVH NIVN 0L :

(6% *MS LINIT H39HVHO
s (1) 138V
“NS YOOTHIINI H39HVHO 0L

NGO/SE|
TEAvE| 40d

s (1)13av1 + (1)73av1] *(1)7138v1 RR=C
Y3L3NYNOH 0L HOLIMS dOls-3 0L HOLIMSA3M :0L n.;-,%%W.L..K...OW...

Qty.

Tennant B7 (01-2014)

Harness, Ele [B5/B7, Op.Sta., W/Propel]

Description

)

Serial Number
(00000000-

Part No.
1072282

1

Ref.

72



STANDARD PARTS

WIRE HARNESS, BAIL SWITCH

355261

"MS TIIvd : (1)7139vV7
HOLIMS T11vd :0L

a34d/0€

Nd8/TE

'S0d

"ON 3dIM

(ANITYHSLV3IH HLIM
d343A00 NOI1103s SIHL)
[6°01
=14

El

[6°+]
ST

VNOIS|  v|  Ndg/lE
o/N[ € N3dO
oN[ =z N3dO

E O0AS| 1| a3d/0€

"Sod| "ON 3d1M
S73av1 ON

3INAON 3OVAYILINT ¥3sn 0L

Qty.

Description

Serial Number

Part No.

Ref.

) Harness, Ele [Bail Switch]

(00000000-

1072524

1

73

Tennant B7 (01-2014)



STANDARD PARTS

WIRE HARNESS, KEY SWITCH

355262

“IX9-71N 91 NHO SOT

39 *ON

ddAL ny9| Y0703 JHIM

-
-13@v ON
SS3NHVH NOILV.LS'd0 :0L E 1 9 3G e H@ H Aaog I.mm_km_%;._w om_x 10l
0ot

*B000-#E0BT# XITION ‘AILVINSNI “VI9T-+1 “IIVA “L9ST° “9NTd JdVYNS “IVNIWH3IL d
"v2/22E+ O0AL “VO9T-+1 “A3LVINSNI “.0G/° “ONIY “IVNIWY3L \4
YHJVY
SNOT1d140530 IN3INOJWNOJD 1N3INOINOD

Qty.

Description

Serial Number
(00000000-

Part No.
1073037

Ref.

Harness, Ele [Key Sw.,Static Gnd]

)

1

Tennant B7 (01-2014)

74



STANDARD PARTS

WIRE HARNESS, BATTERY/CHARGER CABLE

355400

—1710)
BATTERY NEGATIVE
(NO LABEL)

/A
TOs
[J]
BATTERY POSITIVE
(NO LABEL)

TO:

/1
2
8¢
3
H
%
(][]
01
%3 /
B © 8
N s§
Ref. Part No. Serial Number Description Qty.
v 1 1072939 (00000000- ) Cable, Assy [B7/B5, Ground]
A 130155 (00000000- )  Connector, Battery, 6ga 50a, Gray[2cont] 1

Tennant B7 (06-2018) 75



	HOW TO ORDER PARTS
	RECOMMENDED MAINTENANCE ITEMS
	GENERAL RECOMMENDED MAINTENANCE ITEMS

	STANDARD PARTS
	COVER GROUP
	FRAME GROUP, DRIVE
	HEAD GROUP, 610 MM (24 IN)
	HEAD GROUP, 690 MM (27 IN)
	HEAD LIFT GROUP
	DOWN PRESSURE GROUP, AUTOMATED
	DOWN PRESSURE GROUP, MECHANICAL
	DUST CONTROL GROUP, ACTIVE
	DUST CONTROL GROUP, PASSIVE
	ELECTRICAL COMPONENTS GROUP
	CONSOLE GROUP, BASE, DRIVE, OFF BOARD CHARGER
	CONSOLE GROUP, BASE, DRIVE, OFF BOARD CHARGER - CONT’D
	CONSOLE GROUP, BASE, DRIVE, ON BOARD CHARGER
	CONSOLE GROUP, POWER, DRIVE, OFF BOARD CHARGER
	CONSOLE GROUP, POWER, DRIVE, OFF BOARD CHARGER - CONT’D
	CONSOLE GROUP, POWER, DRIVE, ON BOARD CHARGER
	BATTERY GROUP, 330AH C20 WET LEAD ACID
	BATTERY GROUP, 271AH C5 WET LEAD ACID (EUROPE)
	BATTERY GROUP, 360AH C20 WET LEAD ACID
	BATTERY GROUP, 240AH C20 WET LEAD ACID
	BATTERY GROUP, 312AH C20 AGM SEALED
	BATTERY GROUP, 271AH C5 AGM SEALED (EUROPE)
	HYDROLINK BATTERY WATERING SYSTEM KIT
	BATTERY WATERING SYSTEM (FOR BATTERY 1205632 - EUROPE)
	PARKING BRAKE GROUP
	IRIS TELEMETRY KIT
	LABEL GROUP
	DOCUMENT GROUP
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 1 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 2 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 3 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 4 of 5)
	ELECTRICAL DIAGRAM, DRIVE MODEL (Page 5 of 5)
	WIRE HARNESS, TELEMETRY OPTION
	WIRE HARNESS, MAIN, DRIVE MODEL
	WIRE HARNESS, MAIN, DRIVE MODEL - CONT’D
	WIRE HARNESS, CONSOLE, DRIVE MODEL
	WIRE HARNESS, BAIL SWITCH
	WIRE HARNESS, KEY SWITCH
	WIRE HARNESS, BATTERY/CHARGER CABLE




